7374 |
PARTS CATAI.GG

mX'l %

125 &175cc

3 : ; £ .

L’HII-HIII

motorcycles by bombardier






HOW TO USE THE FLAT RATE TIME (F.R.T.)

This F.R.T. (Flat Rate Time) is used to determine the
standard labor time allowed for replacement of parts
covered by the warranty during the period the war-
ranty is in effect. The F.R.T. for those parts which are
not listed (indicated by a — ) should be determined
from the operation closely related to the replacement
of that part.

CONVERSION CHART

. THE F.R.T. IS BASED ON THE FOLLOWING SER-

VICING CONDITIONS:

a) Standard times specified are based on the con-
dition that the necessary servicing tools are
available close at hand and the work perform-
ed by a mechanic with normal skill.

b) Time required for the servicing is calculated
as shown:

example: Exact repair for a reasonable
mechanic 120 min.

Plus 5% for diagnosis 6 min.
Plus 5% internal cleaning 6 min.
Plus 5% for parts dept. 6 min.
Plus 5% for paperwork 6 min.
The F.R.T. is 2.4 hours

TOTAL TIME: 144 min.

. The F.R.T. is also a guideline for time required for
normal retail repairs and may be used for estimat-
ing repair cost.

METHOD OF COMPUTING

The job times are listed in tenth of an hour to
simplify computation.

example: 0.3 = 18 minutes
56 = 5 hours and 36 minutes

Hours Minutes Hours Minutes
0.1 6 0.6 36
0.2 12 0.7 42
0.3 18 0.8 48
0.4 24 0.9 54
0.5 30 1.00 60

4. COMPUTING THE F.R.T.

When several jobs are performed at the same
time, make the calculation in the following man-
ner.

a) Jobs of non duplicated nature:

The F.R.T. for the job is obtained by totalling
the F.R.T. for each part replaced.

example: Replacement of cylinder and clutch

SERVICING DETAILS F.R.T.
Cylinder . 0.6
Clutch plate 0.7

The F.R.T. for the job is: 06 -+ 0.7 = 1.3

b) Jobs of duplicated nature:

Take the F.R.T. for the last part to be replaced.
example: Replacement of cylinder head and

piston.
SERVICING DETAILS F.R.T.
Cylinder head 0.5
Piston 0.7

The F.R.T. for this job is the last part replaced
(piston): 0.7



Table of contents

ENGINE e
Crankcase
Crankshaft, cylinder, piston
Magneto, clutch and oil pump covers

GEAR BOX o
Transmission
Clutch, kick start

ELECTRICAL oot
Magneto
Wiring S}lstem (speedo, ignition switch)
Lighting system
Instruments

CARBURETION oo
Carburetor

SPECIAL TOOLS ..o
Tools, special and owners kit

Main frame
Swing arm, rear shocks

CONTROLS e,
Handlebar MX
Handlebar T'NT
Cables

EXHAUST SYSTEM oo
Exhaust pipe, muffler

Body parts (fenders, side covers)
Fuel tank

Brake system
Front wheel
Rear wheel

SPECIAL/OPTIONAL PARTS ..o
Optional parts
Competition parts
Service items

NUMERICAL LIST o
PRICE LIST |.cemron soammnnsmssssssnsssmssnsonssss s ondh e eE R0 2065 404157

PARTS BULLETINS ioncmmsaemomssmmsmmmenmmess s st

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION
SECTION

SECTION

10

15

16

17



Crankcase



oy — v }9S | SINIONT 313 1dINOD &¥
_
|

el g € 8292 Seee L OF
vl

‘wl‘\?[i . /2 62
Ot 9l S¥ P
| 0 ) :
)

S




CRANKCASE / DISC VALVE COVER & e :
ST i o
T T = o
ITEM PART DESCRIPTION X X Z2 Z w
NO.  NUMBER = =2 b F
1-8 420-291-367 CrankCas@ ASSY ooeeoiiieooieiiieeiteeeeeeseteeseeseseeeeeeeeeersssereesensssesreasans 1 1 1 1 4.0
3 420-260-390 Ring, crankcase, mag. Side .........cccooioiiooi e 1 1 1 1 3.0
4 420-260-400 Ring, crank case, clutch side ... 1 1 1 1 3.0
5 420-249-940  Pin, pawl [@VEr ..o 1T 1 1 1 2.5
6 420-249-980 Pin, trans. actuator StOP ... 1 1 1 1 2.5
7 420-932-990  Ball 5782 e 1 1 1 1 —
8/16  420-949-900 Dowel, 10Cating ...oooooiiiiiiiiiii e 5 B 5.5 —
9 420-230-390 Seal, Magneto Side ........oooiiiiii e 1 1 1 1 1.7
10 420-230-420 Seal, trans. main shaft ... 1 1 1 1 1.7
i 420-232-630 Ball bearing 6203 .......cc.oooiiiioe e 2 2 252 3.0
12 420-232-640 Ball bearing 6204 ..., 2 2 2 2 3.0
13/20 420-945-751 Lock washer N0. 6 .........ccoooiiiiiiiiiic e 13 13 13 13 S
14 420-241-870 Screw. allen head M6 X 70 .......occoooiiiiiiioe e 5 65 5 5 —
15 420-241-820 Screw, allen head M6 X 45 ... 5 5-5- 45 i
16/8  420-949-900 Dowel, 10Cating ...oooviioiii i, 5 5 5 5 —_
17 420-241-920  Oil filler cap M18 X 1.5 oot 1 1 1 1 0.1
18 420-247-240  Spacer, chain guard ... 3 8 38" .3 —
19 420:297-331 “CRAINGUARH ..o s i fmsnsmss S mmssiasis s smes <o aomei s e o casion 1 1 1 1 0.1
20/13 420-945-751  LOCK WaShEer NO. 6 ..ccoooiiiiiiiioiiiieeeee e 13. 13 43 43 Lo |
21 420-241-850 Screw, hex. head MB X 25 .. ...oooiiiiieeoe e 3 -3 8.8 i
22 420-241-850 Contact screw ass'y, neutral indicator ............cooooooeioveeiieieee 1 1 1 1 0.1
23 420-230-380 Gasket ring, index plUG . ... 1 1 1 1 =L
24 420-258-550 Plunger, index 1 1 1 1 0.1
25 420-239-710  Spring, indexX PIUNGEr ..o 1 1 1 1 —
26 420-241-785  Plug, transmission, INAEX ......cccoocioiiiiee oot 1 1 1 1 0.1
27/44 420-650-040  GASKET FING ooooiiieeee e 1 1 1 1 g
28 420-241-780  Plug, magnetic drain .........c.oocoiiiiiicicee e, 7 B B R 0.1
29 420-950-141  Sealing ring — 00l drain ..o 1 1 1 1 o
30 420-940-580 Screw, hex. head M8 x 16 crankcase drain ............ccccceovevveeecevennnn.. 1 1 1 1 3=
31 420-230-420  Seal, diSC ValVe COVEI ..o 1 1 1 1 1.5
32 420-230-310  O'ring, diSC VaIVE COVEL .. .oiiiiiiieeee oo 1 1 1 1 T
33 420-212-030 Disc valve cover 1 1 1 1 125
34 420-940-510 Screw, countersunk slot head M8 X 16 .......cc.coovieoveoeiieeieeeeeeeeee 4 4 4 4 .
35 420-224-040  Diffuser tUDE ..o i 1 1 1 0.4
36 420-230-260 O'ring, oil inject. inlet POrt. ......ccoooiioiieieeeeeeeeee e 1 1 1 1 =i
37 420-267-740  Adapter, CarbUretor ..o 1 1 1 1 0.4
38 420-251-840 Hose clamp, carb. adapter .........ooooooiooeoeeee e 1 1 1 1 e
39 420-251-820 Hose clamp, carburetor ..........cocooooiioieeeeeeeee e, 1 1 1 1 S
40 420-227-610  Shim 0.5mm, transmission clutch shaft bearing .............................. as required Y
420-227-611  Shim 0.3mm, transmission clutch shaft bearing .............cccoocoeen. as required —_—
420-227-612  Shim 0.1mm, transmission clutch shaft bearing .............................. as required —
41 420-227-520  Shim 0.5mm, transmission main shaft bearing .............c.c...cccocoe..0. as required —
420-227-521  Shim 0.3mm, transmission main shaft bearing ...............c.c..c.c....... as required —
420-227-522  Shim 0.1mm, transmission main shaft bearing ............... ........... as required _
42 420-227-550 Retaining plate, trans. brngs. ..o 1 1 1 1 0.7
43 420-940-315 Screw, countersunk slot head M5 X 12 .....ooooiiiiiioiiiieeeeeeeeeeeeeen. 5° 5. .5 =5 S
44/27 A20:650:040 \ GASKET FING: ittt essmsorsTmme st s s Faen e v s temsan banbamabonin 2 2 2 2 it
45 420-241-775  Screw, Kick starter STOP ......ococooioiiiieeeeee e, | RS BN 0.1
46 420-840-530 Stud, M8 x 40, cylinder base ..........ccooviieeoieeeeeeeeeeeeeeeeeeeeeeeeen 4y = A R 0.6
47 420-242-580 Nut M8, cylinder base ..........cocoooiieeeeeeeeeeeeeeeeeeeeeeeee e 4 .4 -4 4 =
48 420-291-470 Gasket set for engine type 125 ...oooovioeooeoeoeeeeeeeeeeeeeeeeeeeeeeeee, 1 — 1 — —
420-291-475 Gasket set for engine type 175 ...cccovoeeoiioeeeeeeeeeeeeeeeeeeeeeeee e — e —
49 734-003-002 Complete engine Spare 125CC ....coooveoeeeeeveeeeeeeeee oo 1 — 1 — —
734-003-004 Complete engine SPare 175CC ..oooviieeeeeeeeeeeeeeee e — i —
50 A1327015-00" EOCTTE INORAZ 2 il o iiiatosnt v s ssonnniisomm bosodoesssoss s poee st s it e e e —_—






Crankshaft
Cylinder

Piston






CRANKSHAFT/PISTON/CYLINDER/CYLINDER HEAD L :
O N - R
- T = - e
ITEM PART DESCRIPTION X X 2 2Z2 e
NO.  NUMBER = 2 F F
1-2 420-291-370  Crankshaft @SSy ..o 1 — 1 3.5
1-2 420-291-375  Crankshaft @SSy ... —_ 1 — 3.5
2 42022202510 "7 FIller Cap il simaviossdssmimee S ssrms s s s s s s e s e 1 1 1 0.1
3 420-224-020  Plate, 00l QUIAE ..o 1 1 3.6
420-224-025 Plate, Oil QUIdE ....oooiiieiiee e — — 1 3.6
4 420-247-250 Spacer, crankshaft, mag. side ... 1 1 3.6
5 420-944-470  Shim 0.2mm crankshaft, mag. side ...........ccocoiiiiiiiiee as required —
420-944-471  Shim 0.3mm crankshaft, mag. side ..............ccoociiiiiiiiee as required —
420-944-472  Shim 0.5mm crankshaft, mag. side ... as required —
420-944-473 Shim 1.0mm crankshaft, mag. side ..o as required _
420-944-474  Shim 0.1mm crankshaft, mag side ...........cccooiiiiiiiiiiceee, as required —_
6 420-232-760 Ball bearing 6205, crankshaft magneto side ..........ccccoovvveveveeveeee. 1 1 1 1 3.6
7 420-245-310 Locking washer, crankshaft, mag. side ..............c.coooooviivieiiie 1T 1 1 1 —_
8 420-242-570 Hex. nut M16 x 1.5 crankshaft magneto side ........ccocoveeveviieiennn.. 1 1 1 1 0.1
9 420-234-920 Gear 9T, 0il pUMP PINION ..o 1 1 1 1 04
10 420-232-750  Ball bearing 3205 ... 1 1 1 1 3.6
11 420-247-215  Spacer, diSC VaAIVE ....c.oooviiiiioiiee e 1T 1 1 A 1.5
12 A20:228:0015  iDISE NAINVE ot i e o s ot e Sl a2 st o st i 1 1 1 1.5
13 420-234-775 Drive gear 21T crankshaft ..........cccoooiiiiiiiiii e 1 1 1 1 0.7
14 420-242-610 Nut M18 x 1.5 crankshaft, clutch side ................c.oooeeiiiineiii 1 1 1 1 0.7
15 420-246-011  Key, woodruff, crankshaft mag. side ................ooooiiiiiiiceeee 1 1 i
16 420-246-570 Key, woodruff, crankshaft cluch side ... 1 1 —
17 420-932-022 Needle bearing, piStOn Pin ........c.coooiiiiiiiiii e 1 1 0.7
18-19  420-291-415 Piston ass'y W/ring 54,0 Std. .......c.oooeeoiiiiioeiieeeeeeeeee e 1 1 0.7
420-291-416  Piston ass'y w/ring 54,25 1St OVEISIiZ€ ....cccoovoveeeoeeeeeeeeeeeeeeeeeeen 1 1 N/A
420-291-417  Piston ass'y w/ring 54,50 2nd OVErsSize ........c.ccccovveeveeeeceeieeeseen. 1 1 N/A
420-291-418 Piston ass'y w/ring 54,75 3rd OVErSizZe€ ......cccceovoeeeoeceeeeieeeeeeeeeeaen 1 1 N/A
420-291-420 Piston ass'y W/2 rings 62,0 Std. ......ccccoeiviiiiiiiiiie e — — 0.7
420-291-421  Pjston ass'y w/2 rings 62,25 1St OVEIrSiZe .....cccccovveevooeeeeeeeeeeeeeeenn — — —_—
18-19 420-291-422 Piston ass'y w/2 rings 62,50 2Nd OVErSiZe ......ccccooveeeveeveereeeeeeenen. — — —
420-291-423  Piston ass'y w/2 rings 62,75 3rd OVErSizZe .......cccocceeevmveeeeeeeeeeeerannn. — — N/A
19 420-215-110" ' LATapeZ FING B0 SEA. ....oovo i isbesmnesnessssiionsis s am e emo e e e mne s s 1 1 0.7
420-215-111  L-trapez ring 54,25 1St OVEISIZE .....ccooevoueiiioiieeeeeeeeeeeeeeeeeeeeee 1 1 N/A
420-215-112  L-trapez ring 54,50 2Nd OVEISIZE .......ccuvevoeeeeeeeeeee e 1 1 N/A
420-215-113  L-trapez ring, 54,75 3rd OVEIrSIZE .....c.ococuviieiieeeeeeeeeeeeeeeeeeeeeeee s 1 1 N/A
420-215-120 L-trapez ring, 62,0 Std. .......oooiiiiiieeeee e =l 0.7
420-215-121  L-trapez ring 62,25 1St OVEISIZE ...ooeoveeeeeeeeeeeeeeeee e, — 1 — N/A
420-215-122  L-trapez ring 62,50 2Nd OVEISIZE .....ccooevouiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee — 1 — N/A
420-215-123  L-trapez ring 62,75 3rd OVEISIZe ....cccooovimeieeiieeeeeeeeeeeeeeeeee e — 1 — N/A
20 420-215-130 Rectangular ring 62,0 Std. ........ooooeiioee oo 1 1 0.7
420-215-131  Rectangular ring 62,25 1St OVEISIZE .....cccvvevueeeeeeeeeeeeeeeeeeeeeeeeeeeens —_ 1 — N/A
420-215-132  Rectangular ring 62,50 2nd OVErSizZe .......cccoovveeeeeeieeeeeeeeeeeeeeee. —_ 1 — N/A
420-215-133  Rectangular ring 62,75 3rd OVErSize ........ccoooeviviiieiieiecieeieeeeee — 1 — N/A
21 420-916=280 " PiSTON/PIN ...ov i mvemismnvrsmosonss sekvsbommnios o oy besssosisavisis st e st s sapsnanss s 1 — 1 0.7
420221620807 - PISTON PIN G s i b st s e r s s s o s6. s B st —_— 1 — 0.7
22 420-945-635  Circlip, PISTON PN ..ooviieiiieee e 2 -2 2 0.7
23 420-230-280 Gasket, cylinder base ........cccoiioiiioiiieie e 1 1 1 0.6
24 420-213-587 Cylinder with SI€eVE @SS’y ....ccoooviiiiiiiceee e 1 — 1 0.6
420-213-617 Cylinder with SIEEVE @SS'Y ......cooviiiiiiiiieeeee e — 1 — 0.6
25 420-260-420  ADbSOrber hOSE .....oocoooviiiiiiieeeeeeeeeeee e 4 4 4 0.5
26 420-241-890 Stud M7 x 33.5 cylinder head ............c.coooovioiiiiiiiieeeeeeeee 6 6 6 0.5
27 420-230-360 Shim, cylinder head ...........ooooooiiiiiieeeee e a/r — a/r 0.5
420-230-365 Shim, cylinder head ............c.oooooiiiieeeee e — a/r — a/r 0.5
28 420-213-590 Cylinder head, std. compression ratio 13:1 ..........ccccooveeveiecieennn. 1 1 0.5






CRANKSHAFT/PISTON CYLINDER/CYLINDER HEAD N Re oo
e e R ;

ViR
ITEM  PART DESCRIPTION X . Z =

NO. NUMBER s = - =
420-213-595 Cylinder head, high compression ratio 15:1 ..o optional N/A
420-213-620 Cylinder head, std. compression ratio 13:1 ..o — 1 — 1 0.5
420-213-625 Cylinder head, high compression ratio 15:1 ..o optional N/A
29 420-227-570 Washer 7,4 cylinder head nUt ..o 6 6 6 6 —
30 420-242-590 Hex. nut M7 cylinder head ... 6 6 6 6 —
31 420-230-500 Gasket, cyl. head plug .......ooooiii e 1 1 1 1 0.1
32 420-241-880 Plug M14 x 1.25 cylinder head ... 1T 1 1 1 0.1
33 420-940-170  Stud M8 x 19,5 exhaust flange ... 2 2 2 2 —
34 420-945-752  Lock washer NO. 8 . ... e 2 2 2 2 _
35 420-842-130 Hex. nut M8, cylinder head ... 2 2 2 2 —_
36 420-213-570  Cylinder SI€EVE ..o 1 1 N/A

420-213-600  Cylinder SIEVE ..ooooeooee e — 1 1 N/A
37 420-291-374  Crankshaft repair Kit ... 1 1 1 1 N/A
38 413-7015-00  Loctite NO. 242 oo 1 1 1






Magneto, Clutch

and Oil Pump Covers.



Ge

ve

O |2

q

7N X
_,

[~5¥ /|

S %9

\lﬁ &/@\ Y \\
@ Q\, \\%
£
ood |
ﬂ //\
8¢ 6¢
e
(43
9l
oe &

oy




MAGNETO COVER / CLUTCH COVER / OIL PUMP & L-n e :
e T o h
T T = e =
ITEM PART DESCRIPTION x X Z2 Z (TH
NO. NUMBER S S = =
1 420-212-052  MAgNETO COVER ..ottt T 1 1 A 0.7
2 420-241-760 Cylinder screw M6 X 50 ..., 2 2 2 2 St
3 420-241-820 Cylinder screw MB X 45 ..o, 2 2 2 2 —
4/34  420-241-800  Plug, adjustment ... 1T 1 1 1 i
5 420-212-045  CIULCR COVET oo e, 1 1 1 1 0.4
6 420-949-030  Drive PiN 3 X 8 oo 1 1 1 1 ek
7 420-259-615 Cam ass'y, clutch release ..o, 1 1 1 1 0.5
8 420-259-630 Plate, clutch loCKINg ... oo 1 1 1 1 0.5
9 420-241-790 Screw M8 x 15, clutch adjustment .............ccoovoiooere e 1 1 1 1
10 420-241-795 Screw M4 x 5, clutch adjustment .........ooooooioooieee e : IR 1 1 L
11 420-239-660 Spring, clutch cam retaining ... T 1 1 1 05
12/19 420-945-750  LoCk Washer NO. 5 .o 3 3 3 3 -
13 420-240-560 Screw, slot head M5 X 12 ..o 1 1 1 1 e
14 420-239-630  Spring, clutch ca Mreturn ... T 1 1 1 0.5
15 420-256-040 Valve ass’y, oil pump check ..o 2 2 2 2 0.4
16 420-230-350  Seal, kick start shaft ... 1 1 1 1 a=n
17 420-230-370  O’ring, oil pump mount. flange .............cccooiiiiiiie e T 1 1 1 =
18 420-291-430  Oil PUMP @SS'Y oueieiioiieeee e, 1T — 1 — 0.5
420-291-432 Ol PUMP 8SS'Y .oeoeeeeeeeeeee oo S 0.5
19/12 420-945-750  Lock Washer MO. 5 ..o 3 83 8 3 A
20 420-240-760 Screw, slot head M5 X 16 ..o 1 1 1 1 —_
21 420-240-975 Screw, slot head M5 X 28 ... 1 1 1 1 e
22 420-245-370  Locking Washer NO. 6 ......c.ooooeioe oo 2 2 2 2 —
23 420-234-930  Gear, 0il PUMP 31T oo 1 1 1 1 0.4
24 420-242-210  Hex. nut M6, 0il pPUMP GEAF ...ooiiiiiioieee e 1 1 1 1 = =
25 420-227-500  Gasket, 0il banjo .......cocooioioeeee e 6 6 6 6 0.2
26 420-256-020  BANJO ..ioviiiiiiie e 3 3 3 3 0.3
27 420-241-830  BOIt, DANJO .ooveiei e 3 3 3 3 0.2
28 420-830-890  RiNG, SEAIING ©.vveeeeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeee 2 2 3 2 o
29 420-241-760 Screw, allen head M6 X 50 .....ccoooioiioeeoe oo 1 1 1 1 —
30 420-241-810  Screw, allen head M6 X 35 ..ot 4 4 4 4 =
31 420-241-815  Screw, allen head M6 X 40 ........oooeooeeooeoee oo 3 3 3 3 —_
32 420-230-410  Gasket, 0il level PIUQ ...ocooiiiii e 1T 1 1 1 S
33 420-840-370  Screw, cylinder M6 X 10.5 ....oovooeeoeeeoeeee e 1 1 1 1 -
34/4  420-241-800  Plug, adjuStment ..o 2 2 2 2 -
35 420-256-032  Oil 1ine SB0MIM ..o 1 1 1 1 0.3
36 420-256-031  Oil 1ine 90MIM ..o e 2 2 2 2 0.3
37 420-297-340  Nipple, SPlit €N ..o 1 1 1 1 0.1
38 420-212-060  Oil PUMP COVEL ..eovimiiiiieiiieeeee e N T 0.1
39 420-241-840 Screw, allen head M5 X 12 ..o 3 3 3 3 -
40 741-005-002  Oil pump cable adjuster ............ooooooeiooeeeeeeeeeee e . 1. -4- 1 0.2






Transmission



-
=i

51
50
30

49



TRANSMISSION - By b Te ]
SETI A A b
T T = = x
ITEM PART DESCRIPTION X X Z2 2Z2 L
NO. NUMBER e = F
1 420:237-400 = CIGLeh.rShafl i i i i b sy et Aammrs Sha ot s it 1 1 1 1 3.2
2 420-232-665 Needle bearing ass'y, clutch shaft ..., 1 i 1 1 =
3 420-234-885 Gear 6th, 22T, clutch shaft ...t 1 1 i 1 3.2
4 420-227-470 Washer, thrust clutch shaft ..., 1 1 1 1 -
5/15 420-245-340° Snapring, Main Shaft ..ot 4 4 4 4 3.2
6 420-234-845 Gear 3rd/4th, 16/19T clutch shaft ...c.cooooviie e 1 1 1 1 3.2
7 420-227-440 Washer, thrust clutch shaft ..., 1 1 1 1 .
8/21  420-232-660 Needle bearing, clutch shaft ... 2 2 2 2 —
9 420-234-865 Gear 5th, 21T, clutch shaft ... 1 1 1 1 3.2
10 420-234-820 Gear 2nd, 13T, main shaft ..o 1 1 1 1 3.2
11 420-237-415  Main Shaft ..o 1 1 1 1 3.2
12 420-232-740 Needle bearing, main shaft ... 3 .8 .3 3 —
13 420-234-815 Gear 2nd, 30T, main shaft ..., 1 1 1 1 3.2
14 420-227-460 Washer, thrust main shaft ..., 3 3 3 3 S
15/5  420-245-340 Snapring, main shaft ... 4 4 4 4 —
16 420-234-875 Gear 5th, 23T, main shaft ..o 1 1 1 1 3.2
17 420-234-855 Gear 4h, 25T, main shaft ..., 1 1 1 1 3.2
18 420-234-835 Gear 3rd, 27T, main shaft ..., 1 1 1 1 3.2
19 420-234-895 Gear 6th, 21T, main shaft ... 1 1 1 1 3.2
20 420-944-466  Shim, 1.0mm, main shaft ..., 1 1 1 1 —
21/8  420-232-660 Needle bearing, clutch shaft ... 2 2 2 2 —
22 420-234-805 Gear 1st, 34T, main shaft ... 1 1 1 1 3.2
23 420-227-430 Washer, thrust main shaft ..., 1 1 1 1 —
24 420-230-400 O'ring, main shaft ... 1 1 1 1 .
25 420-247-225  Spacer, SProCKET ..ot 1 1 1 1 0.2
26 420-236-952  Sprocket 15T e optional N/A
420-236-951  SProCKet 14T oo 1 1 1 1 0.2
420-236-950  SProCKet 13T .ottt optional N/A
27 420-245-320 Washer, transmission shaft locking ... 1 1 1 1 0.2
28 420-242-600 Hex. nut M16 x 1.5 transmission shaft ..................ccooooiiiiiiie. 1 1 1 1 —
29 420-258-540  Pin, shifting fork guide ...........oooiioiiiiiiee e 2 2 2 2 3.0
30 420-258-530  Fork, shifting 5-6 ........cooooiiiiiiiiie e 1 1 1 1 32
31 420-258-520  Fork, shifting 2-4 ... .o e 1 1 1 1 3.2
32 420-258-510  Fork, shifting 1-3 ... 1 1 1 1 3.2
33 420-427-070 Washer, thrust transmission act. ..........cccccooeiviiviiiiiecee e 1 1 1 1 —
34 420-239-640 . Spring, transmission act: |eVEF ..ew s mebesias s 1 1 1 1 3.2
35 420-258-570 Lever, transmission actuation ..............ccccccoeviiiiiiiiiiiiee e 1 1 1 1 3.2
36 A420-258-500  «PaW] @SS Y. viciiuieicominariaiionsiin onssmens sorssisbss massnes s s pa e e e 1 1 1 1 3.2
37 420-239-650  SPring, PAWI ..o 1 1 1 1 3.2
38 420-245-330  SNAPIING «eiiieiiieeeeee e 1 1 1 1 —
39 420-241-805  Screw, pawl pOSItioNiNgG .....cccooiiiiiiiiecie e 1 1 1 1 3.2
40 420-242-270  Nut, hex. M12 x 1, pawl positioning ........cccoccooioieiiieiiieeeeeee 1 1 1 1 R
41 42022374307 - SHIFE SREET oo somsiiussoenamio e s s ss e eassiassssnms s Aieman s s mmat et s 1 1 1 1 3.2
42 420-945-790  Retaining FiNg ..oooooioiiieeeeeeeeee e 1 1 1 1 3.2
43 420-945:650°  SNAPFING . «.uvvnetivinsissenessmnsssvesssassssssns srisios sussessimysvi v syansses iesiossosssmenssssawsnbe 1 1 1 1 oy
44 420-944-851  Shim — 0.5mm, shift Shaft ..o 1 1 1 1 —
45 420-430-110  O'ring, shift shaft ..., 1 1 1 1 —
46 420-248-T80  Shift 1OV oo e, 1 1 1 1 0.1
47 420-241-930  SCreW, MB X 20 ...ooiviioeeeeeeeeee et 1 1 1 1 =
48 420-260-200 Rubber, shift lever 1 1 1 1 0.1
49 420-258-457 . SHIft drUmM ASS'Y icisiviivvissiiosmn sumoits sonss s vsssssssss sesssmtossssosi sieissessins ssisises 1 1 1 1 3.2
50 420-227-560 Washer, isolating shift drum ........ccooiiiiiiii e e e et
51 420-249-970  Pin, dowel shift drum ... 1 1 1 1 3.2






Clutch, Kick Start.



—




CLUTCH / KICK START 2w o
IR = =
- T = e &
ITEM PART DESCRIPTION x X Z2 Z w
NO. NUMBER S 2 k=
1 420-227-600 Washer, thrust inner clutch drum ... o PR =i
2 420-232-700 Race inner clutch drum ...t S iR ] 0.7
3 420-232-650 Needle bearing, clutch drum ..., g ‘2. 2 2 -
4 420-259-647  Clutch drum @SS’y ..ot I e 0.7
5 420-227-590 Washer, thrust outer clutch drum ... 1T 1 1 1 e
6 420-259-570 Plate, clutch inner pressure ..o, 1T 1 1 1 0.7
7 420-259-560  Plate, clutch friction ..o 6 6 6 6 0.7
8 420-259-550 Plate, clutch driven ... 5 ©h =5 75 0.7
9 420-259-555 Plate, clutch outer PresSSUre . ...oooooiooeeeieeeeee e 1T 1 1 1 0.7
10 420-259-540"  /CIUECH DU isiisiomisiommissmsiin i e bonensnmssssssnssssorsosss i sunsiocssssoviansisog foses 1 1 1 1 0.7
11 420-245-320  Washer, transmission shaft locking ..........ccocvviiiiiiiiiiiie A R cl
12 420-242-600 Hex. nut M16 x 1.5 transmission shaft ... T 1 1 1 e
13 420-239-620  Spring, CIUTCN oo 6 6 6 6 0.6
14-17  420-259-595 Plate w/hub ass'y clutch spring retaining ........cccooeeiiineccenee R T B 0.6
14 B20-245:3300 * SIAPEING 5615 winn enntisd snmsnison sevnons s os gisiss s s v ERs S04 B34 b mmpna s ssceemnns 1 1 1 i —
15 420-259-590 Plate clutch spring retaining ..o 1 1 1 1 0.6
16 420-932-990  Ball 5732 oo, 12 12 12 12 -
17 420-259-600 Hub clutch spring retaining .........ccccooivieiiiieeeec g [OR L Lo 0.6
18 420-945-750 Lock washer no.5 ................ ek Ve S N AN 6 6 6 6 —
19 420-241-770  Screw hex. head M5 X 25 .o 6 6 6 6 —_—
20 420-234-907 Gear 31T kick start idler ..ot T 1 1 1 0.6
21 420-237-420" KICk SEAFE SRATL ... oo ivioriss it vnns sosmvomersssosiensisnss sy pige S35 7S g s il =y =4 3.2
22 420-245-350  Circlip, kick start shaft ..o, 1T 1 1 1 =
23 420-228-190 Hub retaining kick start pring ..........ccccoooeeeiiivieeiiececceeeeea LIPRE R S 1%
24 420-239-381  Spring kick start return ..o 3. A sl 21 1.7
25131 A20-084-266  SHITH 10BN sorsiiiniomssioms comamtumsitessncnsiton issssssssms s s a5 s pensmssmonmensanas 5 5. & .5 —
26 420-945-660 Snapring, kick start shaft .........cccccooviieiie e T 1 1 -1 o
27 420-239-610  Spring, kick start ratChet ............ccocoovoiiieiicieeeeeeeeeceeeeee 1T 1 1 1 0.6
28 420-228-180 Ratchet, gear Kick start .............ccooeiiivoeeieeeeeeeeee e, i =1 =1 kM 0.6
29 420-227-480 Washer, thrust Kick gear ...........ccccooviiiiieeeeceeeeeeee e f <% 4 —_—
30 420-234-910  Gear 34T Kick Start drive ...o.oooooooe oot 1 1 1 1 0.6
31,/25. AZ0-9MEABE ISHim | DI o sisnissompone sami piscnscomissssasisgysgsisossisms s g §° 48 B B e
32-38  420-248-795 Lever ass'y Kick Start ... 1 -1 .1 0.1
32 420-248-800  Hub, KiCk STart ..ottt 1 1 1 1 0.1
33 420-248-790  Lever, KiCK STArt ..ottt 1 =1 " 4- .9 0.1
34 420-239-530 . Spring, KiCk StAFL LEVET ... oo covecnmmmmonmssssiosses sasimsssssssusamssssasshnsissass sios T 1 1 1 0.1
35 420-232-440 Ball 7/32" kick Start I@VEr .....c.ocooiieeeeeeeeeeeeee e T 1 1 1 =F
36 420-945-840  SNAPIING c.oovoiiiiiiieicieeec ettt ettt b e T 1 1 1 R
37 420-260-210 Rubber sleeve, Kick Start ..........cooovoeivieioecieee et 1T 1 1 A 0.1
38 420-241-991  Screw, hex. head M8 X 28 ..........coovvviiiieeeeeeeeeee e 1T 1 1 A






Magneto






MAGNETO GENERATOR 12V 55W N e e :
oo LS o
T T E = £
ITEM PART DESCRIPTION X X Z2 Z w
NO. NUMBER = =2 = =
1,2, 4, 420-291-451  Magneto generator 8SS'Y ...ocoooieiviiee oo T Al VIR 0.7
5.6, 7,
8,9, 10,
11,
1 , 420-291-456  Magneto generator @SSy ...ococoiooioieireeeeeee e —_ — — 1 0.7
9,
8,
11,12,
1, 4,5, 420-291-461  Stator plate @SS’y oo 1 1 1 1 0.7
6, 7;
9,10, 10,
2 420-291-405  FIYWHEEI oo e 1 1 1 — 0.7
3 420-291-400  FlYWHEEI oiiinveimiemmmoismmmesmmsmsmsssinivinssisssess siosinisss inssrmmmmmensionsisss — — — 1 0.7
4 420-960-188  Protection hose 325MM .......c.oooooiiiiioieeeeeeeeee e 1 1 1 1 0.2
5 420-260-345 Cable grommet ... 1 1 1 1 0.1
6 420-960-791  ProteCtion CaP ..oociioiiieeoe e 1 1 1 1 0.2
7 420-864-011  Terminal, faston CONNECLOr ......cocooieoeeeeoeeeeeeeeeeee e 4 4 4 4 0.1
8 420-865-455  ConNNECtOr NOUSING ....c.oviviiiei e T 1 1 A 0.2
9 420-260-431  Protection hose 350MM ..o 1 1 1 1 0.2
10 420-864-261 Terminal, faston CONNECION ...o.ooveveoeeeeeees oo 2 2 2 2 0.1
11 420-964-062  CONTACE PIN wooiieiiieeee e 1 1 1 1 0.1
12 420-264-470  EleCtroniC DOX ..o T, 4= 1 0.2
13 420-960-360  Prot@Ction CAP ....oocooviiiiieieeoeeeeeee e 1 1 1 1 0.1
14 420-265-745  Ignition cable 440MmM ... j ER MR (S 0.1
15 420-865-205  Spark plug ProteCtOr ............cocoovieeeeeeeeeeeeeeeeeeeeeeeeeeee 11 1 1 0¥
16 420-899-575  Spark plug W300 MZ2/BOSCh ....oooooeooeeoeeoeeoeeeeoeeeeoee — — 1 1 N/A
420-899-570  Spark plug W280 MZ2/BOSCH ..coooveveoeoeoeeooeoeeeeeeeeeeoeo 1 1 — — N/A
420-899-740  Spark plug N 2G/Champion ......ocoooeeoeoee e optional N/A
420-899-750  Spark plug N57G/Champion ........oooooooeoeeoeoeeoeeoeeee — — 1 1 N/A
420-899-760  Spark plug N59G/Champion ......ocoooovooooeeeeee e 1 1 — — NJ/A
17 420-224-030  Holder, Cables .......coooiieoeeeeeeeee e T 1 1 A 0.1
18 420-927-570 Washer, 5.3, armature plate .......ocooeoemoeooo e 2 2 2 2 .
19 420-945-750  LOCK WaSher NO. 5 .....ocoieeieee oo 2 2 2 2 =
20 420-840-510  Screw — cylinder M5 X 16 .cooovooooooo e 2 2 2 2 —_
21 420-264-510  Charging coil W/0 Cable .....coocooveeeoeeeeeeeeoeeeeeeeee 1 1 1 1 0.7
22 420-247-260 Distance sleeve 10.5MM ...o.oooovovoiooeeeeeeeeeeoeeeeee t .1+ 1 1 0.3
23 420-264-500 Brake light coil W/0 cables ..o 1 1 1 1 0.7
24 420-841-025 Screw — cylinder M4 X 28 ..oooooeoeoeoeoeoeee 2 2 2 2
25 420-264-490  Lighting coil W/0 CabIeS .......ocoovoveeeeeeeeeeeeeeeeeeeee 7 NN (R 0.7
26 420-841-030 Screw — cylinder M4 X 22 .o 2 2 2 2 —
27 420-965-700 Cable ShOe M4 ... e 1 1 1 i 0.4
28 420-945-758  Lock Washer NO. 4 ..o f -1 1 d —
29 420-941-271  Screw — cylinder M4 X 6 ..o.voeeeeeeoeeoeoeeeeeeeeee 1 1 1 1 .
30 420-264-530  Cable terminal ........c.c.oooiiooeeeoee e S< 5 5 5 0.4
31 420-260-411  Protection h0Se 25MM ...c.oooiiiioiioeoeeoe e 55 &5 -5 04






Wiring System,
Speedo and

Ignition Switch.






WIRING SYSTEM (SPEEDO, IGNITION SWITCH) BN e e B
T B ) a7
- = = = <
ITEM PART DESCRIPTION X X Z2 Z w

NO. NUMBER = =2 = =
1 730-001-000 Wiring harness assembly .........cccooioviiiiiiiii e — — 1 1 0.6
2 730-602-000 Wire sub-assembly, brake light switch ..., —_ — 1 1 0.1
3 730-603-000 Wire sub-assembly, taillamp ground .........ccccoooiviiiiiiiiiieee — — 1 1 0.1
4 730-604-000 Wire sub-assembly, winker relay .........ccccooioiiiiiiiiioiiiieeee —_ — 1 1 0.1
5 730-605-000 Wire sub-assembly, headlight connection ..................cccooooeiiiien. — — 1 1 0.1
6 730-606-000 Wire sub-assembly, headlamp jumper .........cc.ccooiiiiiiiii — — 1 1 0.1
7 730-601-000 Wire sub-assembly, battery ........ccoooeiiiiiiiiiiiieeeee — — 1 1 0.1
8 730-607-000 Wire sub-assembly, direction rear lamp .............cccocoovieiieiiieee e 0.1
9 738:056:000 . FUSE: 14 MPS. .cioneueevsosoveevavevsuesinsmas sasssssoss ssnsasssmsssiin st mnsaiontononsinnedonns — — 1 1 N/A
10 7.38-055-000: . "FUSEINOIURE o vvisemmmesssiniinsidsstiminsaneon i ins v b ens o bt S st —_ — 1 1 0.1
11 738002001 « [ HOFN. coiniimemiins siiacbarmnmmemmsmmmnim s ssies s s raesuis s s e S st e e 58555 et —_ — 1 1 0.3
12 738:038:000" RECHHEr: ... b i bt v ssmessumrss e s b e S —_ — 1 1 0.1
13 398-301-100 Nut elastic Stop M8 X 32 ....ocoooiiiiiiieeeeee e — — 3 3 —
14 738:-003-000  WINKEE T@IAY ......civcveiimeriviiiirtmcosiosascaesssssssnssnesssssnsas s ssassassssssssassanssssannnen — — 1 1 0.1
15 391-001-400  WASKHEL ......coccimiiinssiivimmsrmessims sssmessieaesoininsinesnen o insssssus swssssrss shvasossesiss — — 1 1 —
16 748-013-000 ° \BUDDEE DOX L iivssisiiersn summmsinesssssnmes o ssvanssvasssossssss s a3 655553 55550 0855 57075 60 — — 1 1 0.1
17 738-019-000 Brake light SWiItCh ......cccoociiiiiiiiiiiie e — —fg 0.1
18 738:020-000 5 RO it tinsmissimmms s sy s RS ST e sms el s E s e e s e —_ — 1 1 0.1
19 748-021-000 Battery rubber ... — — 11 0.1
20 738-053-000 Battery terminal bolt ........c.oocooviiiiiiiiiiic —_ - 2 2 0.1
21 738-023-000 . BAEIY . icivoiceivusosss vusriomsssonssssrsssnssisisssaiasonsn sanvanss samnssonsen sabtves sesdssyasssss ises — — 1 1 0.3
22 738-054-000" BEtEE rYEtUDEL oodivsiiinsnoivivammmnsensmmmesmsnsmssnssmeserrisssatsn e i snssmsis i —_ — 1 1 0.1
23 738-022-000  Ignition SWItCH ......cooiiiiiiiiec e — e 1 1 0.4
24 730-003-000 Wiring harness, speedo with bulb No.26, 27 ..o — — 1 1 0.3
25 739-005-000  SPEEUOMEBLEL.  iiiiiiiiituneievnrasesmasossessress o sasesssssninssnssssn i nts stis sonsnsavanas —_ — 1 1 0.3
26 7.38-050-001" " BUlb 2 8  Watt Tl f o vt oswsm s v s EREE 753 B s moman s satoim s rassumens —_— — 1 1 N/A
27 138505 000 0 e B D o T WALt it Fits con s seem s s b S b e s s s s Soims s — — 4 4 N/4
28 748-014-001 Speedo rubber male ........ccccoooiiiiiieeeeeeee e — 1 1 0.1
29 748-014-000 Speedo rubber Male ........cc.ooveviiiieiiiece e — — 1 1 0.1
30 739-002-000 SpeedOmEter MOUNt ........cc.oooiiiiiiiieieeeee e —_ — 1 1 0.2
31 748-015-000 Speedo rubber female .........cccooiiiiiiiieic e —_ — 2 2 0.1
32 224-060-200 Washer MB X 20 ....c.oooiiiiiiie e, —_ — 2 2 —
33 228-561-015 Nut €lastic STOP MB ....ccveiiiiieiiieieceie et —F — 22 —

34 222-042-015 Screw M4 x 0.70 x 20, 125/175 TNT ..ooooiiieiiiieeeeeee e 1 1 1 1

35 228-541-015 Nut M4 x 0.70 elastic stop, 125/175 TNT .....ccooviiiiiviieeieeeeeeeeenns T A"t

36 222-061-615 Screw M6 x 1.00 x 16, 125/175 TNT ...coooiioiiiiie e 2 22 2

Screw M6 x 1.00 x 16, 125/175 MX ..ooooiiiiiiiiieie et 1 1 1 1

37 224-061-120 Washer 6mm x 12 x 1.5, 125/175 TNT .oooviiiiiiieeeeee e 2 2 2 2

Washer 6mm X 12 X 1.5, 125/175 MX .ooooiiioeee e 1 1 1 1

38 394-0019-00 Washer lock-int tooth, 125/175 TNT ...ccooioiiiiiiiiee e 1 1 1 1

Washer lock-int tooth, 125/175 MX ...ooooiioioiieoeoee e, 1 1 1 1

39 228-561-015 Nut elastic stop M6 x 1.00, 125/175 TNT ....ccooiiiiiiiiiiiieeeeeeee e, 2 2 2 2

Nut elastic stop M6 x 1.00, 125/175 MX .....ccooiiiiiiiiciiieeeceeeee 1 4 . 1



33

V)

,// ///
\ N §
o\ \~Z

// //v///////\\ &

/s

<
™




ELECTRICAL B8 an vin :
=l e
R = = o«
ITEM PART DESCRIPTION X X Z2 Z2 L
NO. NUMBER Z (R o
1 738-011-000 Rim — headlamp (includes items No. 39, 40) ....ccooviviiviieeeeee. 1 1 0.1
2 738-009-001 Insulator rubber front ... 1 1 0.1
3 738-010-000 Lens and bulb ass’y 12V, 25x 25 watt ..o 1 1 0.1
4 738-009-000 Insulator rubber rear ..o 1 1 0.1
5 738-012-000 Socket — headlight bulb .......c.oooiiiii e 1 1 0.2
6 738-008-000 Housing — headlamp ..., 1 1 0.2
7 748-002-000 Rubber inSUlator ..., 2 2 0.2
8 742-004-000 Headlamp MOUNT .....cc.oiiiiii oo 2 2 0.2
9 224-061-120  Washer 6mm X 12 X 1.50 ..o 4 4 —
10 222-061-615  Screw MB X 1.00 X 16 oot e, 4 4 —
11 738-030-000  ReEFIECTIOr oo, 2 2 0.1
12 748-010-000  Rubber Washer ..o 2 2 0.1
13 742-012-000 Nut side refleCtor ..o 2 2 0.1
14 TAB-011-000  GFOMIMET: i iviiimiinitommemensmsssssmssmss srmae n o sassss s s st asasss sa Sy ese sossssovs 3 3 0.1
15 Screw M6 x 16 slot pan head ..........oooovioiiiieee e, not spare
16 WaSher, 10CK ... oo not spare
17 (05 =101 T {0 o N USRS URUUPOS OO TUROTISRSREIOON not spare
18 Clamip: DOTEOII o s ins cihstinnsnmsnmimiosssmnnnon snsos suiis s st menbosomsssamsasn s basonsss not spare
19 738-064-000 Screw lens signal ... not spare
20 738-015-000 Lens signal (includes items NO. 19, 21) ..oooiiiiiiiiiieieee e, 2 92 0.1
21 738-028-000 Ring — sealing turn signal ..o 2 2 0.1
22 738-051-000  Bulb turn signal ... 2 2 0.1
23 738-016-000 Housing — Signal ..o 2 2 0.2
24 228-080-015  Nut hex. 8mm X 1.25 ..o 2 2 —
25 748-004-002 RUbDbEr MOUNT ..o e 1 1 0.1
26 730-607-000 Wire, sub assembly ... 1 1 0.3
27 224-081-170  Washer 8mm X 17 X 2 ..o, 5 5 —
28 228-581-015  Elastic Stop MUL IMB X.1.25 +ciiiisniioniiirmmasissinisnsnmonssnssssnssansssionsrmmme snes 1 1 —
29 748-020-000 Rubber grommet .........c.cooiiiiiiiii i 2 2 0.1
30 222-082-015 Screw hex. head cap M8 X 1.25 X 20 ......ccooceeviiiiiiieiieeeeee e 4 4 —
31 738-024-000 Taillamp mount holder ........occooiiiiiio e 1 0.1
32 738-025-000 Taillamp MOUNT ..o 1 0.2
33 Washer, taillamp 18NS .......oooiiiie e not spare
34 738-014-000 Lens taillamp (includes items No. 33, 35) . .oocooiiiiiiiiieeeeeeeeee 1 1 0.1
35 738-029-000 Screw, taillamp 18NS .. ..o 2 2 0.1
36 738-032-000 Socket, assembly taillamp ......c.ccccoviiiiiiiiii 1 1 0.2
37 738-052-000  Bulb taillamp ...ccooooiiiiiiiiicc e 1 1 0.1
38 Bl NMIBixX B0 ... 4w concusnssoesmsivsmissrvssssnssi s umslmsnsasysumvesens s spsespessains not spare
39 738-026-000 Bolt, headlamp Fing ...c.cocoooiiiiiii e, 1 1 —
40 738-033-000 Washer, nYlOn ..o 1 1 —
41 738-007-000 Headlamp ass'y (includes item No. 1,2, 3,4, 5, 6) cccccovvveevcnennn.. 1 1 0.3
42 738-013-000 Taillamp ass’y (includes item No. 33, 34, 35, 36, 37) ....cccccovvvvrunnnes | 0.2






Carburetor



%)
b2,

NV =




CARBURETOR g g 5 E =
T T B B <
ITEM PART DESCRIPTION x X Z2 Z2 M
NO. NUMBER = 2 F . F
1 420-291-445 Bing double float carburetor 1/32/103 ..o, —_ — — 1 0.3
420-291-446 Bing double float carburetor 1/32/105 ..o — — — 0.3
2 420-291-440 Bing double float carburetor 1/32/102 .....ccocooiiiiiiiiiiiea 1 — — 0.3
420-291-441 Bing double float carburetor 1/32/104 ..o RS 0.3
3 420-261-595 Carburetor housing @SS’y .....ccooviviiiiiiiiieeeeee e, L= = 0.5
420-261-590 Carburetor housing @SS’y ..o 1T 1 — — 0.5
4 420-963-090 Carburetor Primer ... 1 1 1 1 0.5
5 420-938-100 - SPr NG, P T v s svess s vy 35055555 05 M s eananens s s a oo s amn 1 1 1 1 0.5
6 420-245-240 Cotter Pin, PriMEr oooccoeiiiiiee et e e e e e e aaeeee s 1 1 1 1 —
7 420-261-630  Carburetor PiSTON ....ccooooiiiie e, optional N/A
420-261-631  Carburetor PiStON ... 1 1 1 1 0.2
8 420-261-640  Jet NEEAIE ooiiiiieeiieeeeeeeeee e optional N/A
420-261-641  Jet needle ..o, 1 1 1 1 0.2
9 420-261-650  Needle ClIP oo 1 1 1 1 —
10 420-227-630  WASHEY ..iiiiiiiuiiiiisminvsssmnss sosumsssoss et soisns ass sominsiiss ivs sestesme ssmnss smmanensossssasnns 1 1 1 1 =
11 420-239-700  Spring, carburetor PiStON ... 1 1 1 1 0.2
12 420-261-670 RUbBDEr ring ..o 1 1 1 1 ==
13 420-261-660  CoVEr Plate .....coooiiiiieeee e 1 1 1 1 0.2
14 420-241-430  Hex. SCrew M5 X 12 oo 2 2e 52 T2 e
15 420-963-142  TAIEr JEBT A0 oo 1 1 1 1 0.5
A20-963-141  LAIOE JEEBO ool sosiemieois pesessst spessssesmsssiem s s s S5mmbmems st enosaome optional N/A
16 420-963-200 Float needle, without clip hole ..o optional N/A
420-261-700 Float Nneedle ..ccoooovviiiiieee e 1 1 1 i 0.5
17 420-261-690  DiffUSEI eoiieii e optional N/A
420-2612692  DHTFUSEE it oonrliinsimmiomomiossssssossnsssmmmnas vesmen issemssemsos s v vss v s s sEs s os 1 1 1 1 0.5
18 420-261-600 Needle Jet 2,76 ... optional N/A
420-261-605 Needle JEL 2,73 .. —_ — 1 1 0.5
420-261-608 Needle Jet 2,70 ..o, 1 1 — — 0.5
19 420-963-130 Mixing tUDE .. .., 1 1 1 0.5
20 420-268-983  Main jBt 150 ....ccooiiiivveeeemiaenineeee e 1 — 1 — 05
420-268-984  Main et 155 Lo — 1 — 1 0.5
420-268-979  Main JET 130 .oooiiiiiiiieoie e optional N/A
420-268-980  Main JEt 135 oot optional N/A
420-268-981  Main JEt 140 ..oooiiiiiiieeeeeee e optional N/A
420-268-982  Main Jet 145 e optional N/A
420-268-985  MaiN JET 160 ........oo.veeeeeeeeee oo ee e e eeene optional N/A
420-268-986  Main JBT 165 .. oo optional N/A
420-268-987  Main JET 170 .oooiiiiiiieeeeeeeeee e optional N/A
420-268-988  Main JET 175 oo e, optional N/A
420-268-989  Main JEt 180 ..oooooiiiiiiiiic e optional N/A
21 420-261-620  SieVE SIBEVE ...oooiiiiiiie e 1 1 1 1 0.5
22 420-963-190  FIOAE oo e 1 1 1 1 0.5
23 B20-929-TOO PN oot et e e et e e eee st ae e eenese e e aae s saanesane 1 1 1 1 0.5
24 420-830-720 Gasket, float chamber ... 1 1 1 1 0.5
25 420-261-610  Float chamber .........ocoooiiii e, 1 1 — — 0.5
420-261-615  Float chamber ... — — 1 1 0.5
26 420-963-180  SPring CliP covoieii e 1 1 1 0.2
27 420-938-640 Spring, adjustment SCreW ...........cccoooiiiiieiieee e 1 1 1 1 et
28 420-963-160  AdjUSTMENT SCrEW ...ooviiiiiiieieee e 1 1 1 1 0.1
29 420-930-565 Sealing ring .......ccccooovveeeen, SRS e s it s A SRS S 1 1 1 1 0.1
30 420-241-940  NIPPIE oo 1 1 1 1 0.1
31 420-939-880  Spring, air regulating SCreW .........c.ccoooiioeeeeieeeee e 1 1 1 1 o
32 420-963-150  Air regulating SCreW ........ooooiiiieeeeeeeeee e 1 1 1 1 0.1






CARBURETOR o LR R ;
S SO e 5F
T T = e <

ITEM PART DESCRIPTION 3 N ZZ w

NO. NUMBER S =S -

33 420-256-034 " Vent 1iNe 2000 ..ot sisssbosienss s s omisisesaimsmam siisonseistasins 2 I R R 0.1

34 A20:230:4380 G as kel o i i s S e e s s e S b e _— — 1 1 0.1

35 420-261-685 Housing, starting PiStON ......ccccoiiiiiiiiii e — — 1 1 0.1

36 420-241-950 Countersunk SCreW 4 X 12 ..o _ — 2 2

37 420-241-955 Countersunk screw M4 X 18 .. .o —_ — 1 1

38 420-268-842  Starting piston W/SIEEVE .........ocooiiiiiiiee e — — 1 1 0.1

39 420-661-050 Spring, starting PiSTON ....ccccoiiiiiiiieiiiiie e — — 1 1

40 420-661-070: - ClOSUIE  SCEBW: ... iuolh comosimumsisrussrisues sivsssss s Hks0550 585 Srmsostmmansi i sm i —_ — 1 1 0.1

11 420-942-540, - Hex NULEMB X 0.75 iiciiiimmiiniios mmmnrsnssmmmsssssnmssmnsesss s nssssssrsosssssass csssss 1 1 2 2

42 420-241-440 Adjustment screw MB X 0.75 .....c.oooiiiiiiiiiiieceeeeee e 1 15.2. 2

43 420-260-370 RUbDbEr grommet .....oc.vviiiiie s 1 1 2 2

44 TAD-014-000 & CROKE EOE 5ttt v onnesimmmssommas inm e oouemns sas o o SR s is s o s —_ — 1 1 0.1

45 740:002:000 S CROKETCAMN L, it it d i et sonts s s o rems s RN o TSR et e o e —_ — 1 1 0.1

46 732-401-004 O'ring 5/16"1.D. x 7/1670.D. X 1/16" o ororiieeeieeeieeeeeeee e —_ — 1 1

47 740-014-000 Tension pin 1/16" X 5/8LG ..oooviimieeeeeeeeeeee e T

48 740-015:000"  ChOKE KNOD ....oooivivinieii i asvessiasssisss sovas ssssssssssmssssoss S5aseasssiietmmneasonisos —_ — 1 1 0.1

49 420-261-710  Float needle, CHP oo 1 1 1 1 0.5

50 740-002-004 Hose clamp (@iFr DOX) oo —_ - - —

51 740-003-000 Carburetor bOOth ..........coooiiiiiiie e _ = = —

52 T40-002-003  HOSE Clam .icociciiiiinisisossuinsviasioniisesssmssizarsssiosinsssesssnen vosssns sesmssassessns ot _ - = —

NOTE: Items 38, 39, 40, 41, 42 and 43 are supplied on spare part carburetors

no. 420-291-445 and 420-291-446 and can be
handlebar lever:

no
no

use with a cable and

. 741-008-000 / choke cable
. 737-012-000 / choke lever

STANDARD SETTINGS 1973 / NOVEMBER 19, 1973

FOR CARBURETOR (1/32/102 — no. 420-291-440)

MX-1 125
420-261-641
420-261-608
420-261-692
420-261-700
420-261-710
420-261-631
420-268-983

Jet needle
Needle jet 2,70
Diffuser

Float needle
Clip, float needle
Carburetor piston
Main jet No. 150

FOR CARBURETOR (1/32/104 — no. 420-291-441)

MX-1 175
420-261-641
420-261-608
420-261-692
420-261-700
420-261-710
420-261-631
420-268-983

Jet needle
Needle jet 2,70
Diffuser

Float needle
Clip, float needle
Carburetor piston
Main jet No. 155

FOR CARBURETOR (1/32/105 — no. 420-291-446)

T'NT 125
420-261-641
420-261-605
420-261-692
420-261-700
420-261-710
420-261-631
420-268-984

Jet needle
Needle jet 2,73
Diffuser

Float needle
Clip, float needle
Carburetor piston
Main jet No. 150

FOR CARBURETOR (1/32/103 — no. 420-291-445)

T'NT 175
420-261-641
420-261-605
420-261-692
420-261-700
420-261-710
420-261-631
420-268-984

Jet needle
Needle jet 2,73
Diffuser

Float needle
Clip, float needle
Carburetor piston
Main jet 155






Tool,
Special and

Owner’s Kit.






TOOLS R R
ST T i ) b
T % = e o«

ITEM PART DESCRIPTION X X 2 2 w

NO. NUMBER = 2 - F

1-10  420-277-780  T0O! Kit, OWNEIS ..o e B S e

1 A20-876-190 TOOI DAY i tinisinisssmesmonssn ssinsmssmsmssssnimmnsumo smnsn eamnisms s s simsnass s 1 1 1 1

2 420-277-820 Wrench — combined ... 1 1 1 1

3 420-276-065 Wrench 4, int. heX. SCreW ... 1 1 1

4 420-277-790  Wrench — fork 10/13MmM ..o 1 1 1 1

5 420-876-360 Wrench, int. heX. SCrEW ....ccoooo it 1 1 1 1

6 420-277-810  Wrench 6, int. heX. SCreW .......ooooiiiiiiii e, 1 1 1 1

7 420-277-830 InSert — SCreWdriVEr ..o 1 1 1 1

8 420-277-840  Grip — SCrEWAFIVEE o.oiiiiii i 1 1 1 1

9 420-876-220 Wrench — socket 11/13MM coooieiooeeeeeeeeee e, 1 1 1 1

10 420-277-410  Wrench — socket 12/21mMm ..o 1 1 1 1

11 420-277-850  Oil seal INSErtiON Jig ...ooooiiiiiii e 1 1 1 1

12 420-277-860  Oil seal iNSErtion Jig ..o.occooviiioe e 1 1 1 1

13 420-277-870  Oil seal INSErtION Jig ..oooooviiiiiieiieeeeee e 1 1 1 1

14 420-277-805 Puller ass'y for flywheel ... 1 1 1 1

15 420-277-900  Wrench — pUMP QAT ....ocviiiiiiiiee e 1 1 1 1

16 420-241-960 Bolt — locating for crankshaft .............coccoooiioiiioeeeee 1 1 1 1

17 420-277-880 Clutch hub locking tool ..ot 1 1 1 1

18 420-840-680 Screw — cylinder M8 X 40 .........cooueieeeeee e 2 2 2 2

19 420-876-296  PUIlEr @SS’y .iioiiiiiiiiiieieeeeee e 7 I T

20 420-977-480  RiNG fOr PUIIEE ..o e 1 1 1 1

21 420-277-890 Ring — half for puller ..o, 2 2 2 2

22 420-277-920 Pin — guide for piston Pin ....ocoooiooooe e, 1 1 1 1

23 420-277-930  Mounting jig, PISTON PiN ..o 1 1 1 1

24 420-277-940  Sleeve guide CIrClip ..o 1T — 1 —

25 420-277-950  Sleeve guide CIrClIP .oocooiiioiie e, — 1 — 1

26 420-277-960 Mounting jig, CIrCHP .ooooiiii e 1 1 1 1

27 748-033-000 S & W shock, cam adjuster t00] ......ccccceeveemiieniiinnieeniniieeeenee e T 1 1 1






Fork



l[] \2 11 12 11 10 9




FORK E E woo. y

S :

- T = e 0«
ITEM PART DESCRIPTION X X Z2 =2 -
NO. NUMBER = e e
1 742-020-000 Fork slider left Betor 40129111 ...ooooiiiieiieieeee e A i B
2 742-025-000' 7 DUsStbOOL; fTOrk BEtor 620496 ............ocomsssasssmsivinnsesssmiosissssinssisiussmmssss 2 2.2 2
3 742-026-000 Lower triple clamp Betor 4019 111 ..o 1 1. " q4F A
4 224-762-100 Lock washer M6 x 10 Betor 8104 11 ..oooiiiiiiiieeeeeeeeeee e 8 8 8 8
5 222-963-015 Bolt 6 x 20 allen zinc plated Betor 8101 47 .....ccccovveeieecveecieeneene. 8 8 8 8
6 742-015-000 Fork tube Betor 6222 22 .........cooooouiiiiieieeeeeeeeeee e 2 2 2 2
7 742-017-000 Spring, retaining cap Betor 40125 111 ....cooiiiiiiiiiiieeeee e 2 2 2 2
8 742-030-000 Top triple clamp Betor 6315 35 ...cccoviieciiiiiiicecieee e 1 1 1 1
9 742-018-000 Handlebar clamp bottom Betor 6281 28 (thick) ......ccccoveeiieciienenne. 2 2 2 2
10 742-019-000 Handlebar clamp top Betor 6225 67 (thin) .......cccoeiiiiiieiiieiieeeen, 2 2 2 2
11/35 224-081-170 Washer M8 x 17 x 2 flat Betor 8103 10 .....cccoceviiiiiniiiiiiiiiiiee 11 1 1 1
12 228-581-015 Nut elastic stop M8 X 1.25 Betor ......cccooveiiiiiiieeiieeeeeeee e, 4 4 4 4
13 742-029-000 Cap nut Betor 6283 131 ..o 1 1 1 1
14 224-782-120 Lock washer M8 x 10 Betor 8104 10 ....cocccciiveiiiiiiiee e eeeeee e 4 4 4 4
15 222-983-025 Bolt 8 x 30 allen zinc plated Betor 8101 31 ...coooiiiiieiiiiieiceeee. 2 2 2 2
16 224-080-140 Washer M8 x 14 x 1.5 Betor 6204 110 .....ccccveiveeeiiiiiie e 6 6 6 6
17 9220875257 'Bolti8 275 exX ChEOME ... .. s oo v v smesbinste wossssmiras dosbosssons s insns 4 4 4 4
18 742-027-000 Adjuster stem nut Betor 6223 41 (split nut) ...cooceeviiiiiiinc 1 1 1 1
19 742-008-000 STEEFING STEM ouiiiiiiiiiiiii ettt ettt et 1 1 1 1
20 732-802:001  SCIFCHP. oo cbosssommsonbinssossummissisvossssssss s smmssssssssssba sansssssumssssmres ssavaysnnasnss 2 2 2 2
21 742-010-000 Main seal, front fork RSD 35/47/10 ..oocceeiieieieiieeeeeeiceeeeeee 2 2 2 2
22 742-040-000 Spacer seal, front fOrk ......occooieiiiieiiiie e 2 2 2 2
23 742-024-000 . Fork slider right: Betor 40127 111 iisirisissismmsensssvamsmsmemmnsosisss s 1 1 1 1
24 742-001-001 Cable guide SPEEAO .....c.ocviiiiiieiieieee e 1 1
25 224-061-122 Washer fiber special Betor 8116 10 ......cccooviviieviiiciieniiciceeieeieen 2 2 2/.2
26 223-160-725 Drain screw Betor 8101 25 ... 2 2 22
27 228-081-025 Nut M8 x 1.25 hex. chromed Betor 8102 11 ....cccoeviiiviencieenieeieee, 2 2 2 2
28 742:034:000% = FrontaxleiBEtori6226) 71" o irmsitins s sressiminsshestomad vides 1 1 1 1
29 224-781-140 Lock washer, bolt 8mm Betor 8104 16 ......occoceeiiiiiiiececececcee 2 2 2 2
30 222.982-515 Bolt 8 x 25 allen zinc plated Betor 81101 27 .....cccooeeiieeiiieeiiieee 2 2 2 2
31 222-085-525 Bolt 8 x 55 hex. chromed Betor 8101 28 ......ccooeeveeieiinienicicinn, 2 2 2 2
32 742-036-000 Washer, special Betor 8103 18 .....c.ooeviiiiiiiiiiieeiieee e 1 1 1 1
33 742:035-000: -Nut, 'special Betor 8102 25 ....ciuiabisminvembumbnstsmsmmsonssssssssseasas 1 -1 1 1
34 222.082-015 Screw hex. head cap M8 X 1.25 X 20 ....cocerviiiiieiriiiiiieiriiiiee e 3 3 3 3
35/11 224-081-170 Washer M8 X 17 X 2 ......cieiriniriinnninsinsnssssistassisssstnsssesssesescassssass 1 11 1 11
36 742-001-000 Cable guide, Brake .......cccooeiiiiieccccccecc s 1 4 1 -1
37 742:028:000- Circlip-BetOriBIT3. 49 ............ccosuss. s sossmmsssnms s sms i measmiss srosasaasiessone 2 2 2 2
38 732-401-003 O'ring Betor 8114 10 ..oocoiiiiiiiiiiiii e 2 2 2 2
39 742-009-000 Spring, front fork 18 Ibs. ..o 2 2 2 2
40 742-037-000 . Pin; damping rod, front fork ...t 1 1 1 1
41 742-014-000 Rod, dampinng Betor 6204 0713 .......ccociiiiiiiiiniiiieee e 2 2 2 2
42 742-016-000 Bushing, Betor 6204 78 .......cccoceiiiieieieieieseetetee e 2 2 2 2
43 732:802:000-. Citclip Betor - 8110:12........ .o csnsmmammeinsmmmsmeismamisssm s s 2 2 2 2
24 742-013-000 Spring, top out Betor 6204 23 .......ccooiieiiiiiiciiee e 2 2 2 2
45 742-023-000 Valve orifice Betor 6204 20 ........cccoeviiieiiieeiiieeeceeceeee e 2 -2 -2 2
46 742:038:0000-*Shim:—:Betor:frOnt TOrk o coicvmamnmiin i mass st 2 2 2 2
47 742-022-000 Valve washer Betor 6204 105B .........coooviiiiiieeiiiiee e 2 2.-2 2
48 742-021-000 Damper support body Betor 6204 98 .........cccceeiiiiiiiiniiiiecnie e 2 2 2 2
49 732-801-000 Circlip Betor 8110 T1A ..o 2 2 2 2
50 742:039:000 . Valve Betor:6204:29: . .....couimumaassmmsmammmssssmis s s asis s 2 2 2 2
51 732-401-002 O'ring Betor 8114 11 .ot 1 1 1 1
52 742-031-000 Damper assembly items 40 10 50 ....ccoceoviiiiiiniiiniiiiicnceeccens 2 2 2 2
53 742-003-000" : Fork front Betor inCludes iTE€MS: ... iioniinmmmmasmsmismasviesmas sssssssness 1 1

1t012 14to16 21t023 26to28 30to32 38 40tos3






Main Frame



T— 9¢ G¢
o8

SMQ . \ )
\ 95 -
\/el\ slx \n@ ) ﬁ
‘ . L))
Sy S eese e
\\ p an,‘ Aw\4 /
\ -..

& S




B =0 TR -

T T = -
ITEM PART DESCRIPTION X X Z2 Z b=

NO. NUMBER = =2 - -
1-18  746-001-000 Frame weldment ... (R S 3.0
2 746-077-000 Spacer, shock bracket ..o 1 1 1 1 0.1
3 744-011-000  Washer, banjo ... 2 2 2 2 —
4 744-004-000  Oil outlet banjo .........ocooieoe e 1 1 1 1 0.1
5 408-801-300  HOSE ClamP ..o 1 1 1 1 —
6 TA44-029-002  TUDE oo e 1 1 1 1 0.1
7 T44-028-000  Filter oo e 1 1 1 1 0.1
8 420-256-032 Ol 1ine — 580MIM ..o, 1 1 1 1 0.1
9 744-033-000  Gasket, 0il CAP .o.ooiioiieee e e 1 1 1 1 —
10 744-032-000  Oil taNK CAP ..o 1 1 1 1 0.1
11 746-015-000 Cover, StEEring CONE ....cc.ooooviiieiiiei e, 2 2 2 2 0.3
12 732-401-000  O'ring 38mMm L.D. X 3MM .o 2 2 2 2 —
13 732-501-002  SHhim 024 oo e e 2 2 2 2 —
14 732-901-000  ThrusSt WaSher .......ocooiiiii e, 4 4 4 4 —
15 732-701-000  Thrust DEArING ..o, 2 2 2 2 —
16 732-702-000 Needle Dearing .........ccooioi i, 2 2 2 2 —_
17 746-010-200 Steering cone — 2° standard ..........ocoooiiioiieieeeeeee e 2 2 2 2 0.3
746-010-000 Steering Cone — 0° .o optional N/A
746-010-100  Steering CONE — 10 e optional N/A
746-010-300  StEEring CONE — 3% i optional N/A
18 746-052-000  StEEIING CUP oovviiiiiiiiieeeeeee e e 2 2 2 2 0.5
19 746-007-000 Bumper, steering rubber .. ..., 2 2 2 2 0.1
24 228-581-015  Nut M8 X 1.25 €laStiC StOP ...ccooveieeiieeeeeee e, 8 8 8 8 —
23 224-781-140 Washer, split lock bolt 8mm ..., 2 2 2 2 —
24 222-081-515  Screw M8 X 1.25 X 15MIM ..ot 2 2 2 2 —
25 734-006-000 Front engine MOUNT .......cccoiiiiiiiiiiiiiie e 1 1 1 1 0.1
26 734-005-000 Front €ngine StUA .......ccooeiiiiiiiie e 1 1 1 1 0.1
29 746-006-000 Spacer R.H. .o 1 1 1 1 0.1
30 746-006-001  Spacer L.H. oo 1 1 1 1 0.1
31 734-004-000 Lower engine STUA ......ccoovviiiiiiiieiiieceeeee e 1 1 1 1 0.1
32 746-012-000 Footrest weld R.H. ... 1 1 1 1 0.1
33 746-024-000 Foot peg weld RH. .o g - s 1= 1 0.1
35 224-081-170  Washer 8mm X 17mMm X 2MM ..ot 18 18 18 18 —
36 222-084-015  SCrew M8 X 1.25 X 40 ..coovvieeieeeeeeeeeeeeeeee e 6 6 6 6 —
39 746-025-000 Foot peg weld L.H. .. 1 1 1 1 0.1
42 746-011-000 Footrest weld L.H. .o 1 1 1 1 0.1
43 TAB-035-001  NUt MITB oo 1 1 1 1 —
44 746-034-001  Washer 17mm X 28 X 2 ..oooooieoeeeeeceeeeeeee e 2 2 2 2 —
45 746-002-000  Swing arm bolt weld ........ccoooiiiii 1 1 1 1 0.2
46 744-005-000 Bolt, banjo 0il oUtIEt ....cccooiiiiiiiee e, 1 1 1 A 0.1
47 748-003-000  RUDDEr Pad ...oooeiiiiieeeeeeeeee e 1 1 1 1 0.3






Swing Arm
Rear Shocks






SWING ARM / SHOCK GROUP Bl o
TS S =
I T — e
ITEM PART DESCRIPTION X X 2 Z L.

NO. NUMBER = 2 F F
1 746-004-000 Bushing, flanged ..o 4 4 4 4 04
2 732-501-001  SRIM 1036  ..ooiioiiiineiiniiiiiiraiaiismesstasimassns soncesseessssssesessssssssssssssssnss sonsossinen as required ===
732-501-000  Shim 018 ..cocciviiiiiiiiiiiiiiiriiiiiieieesiieseesessseresssssssesssssnsssossssssssssansesssssns as required =
3 746-003-000 Bushing, SWING @M ......ccoooviiiiiiiiiceeeeeee e 2 2 2 2 0.7
4 228-561-015 Nut M6 x 1.00 €lastic STOP ....c.covvviiieeieieeeiiciieeeeeeeeeeee e 2 2 2 2 ==
5 224-061-120" Washer M K- 12 X .50 . ...cciiommmmorsninmsissmsinsshios st it sommnnnasnsrsmssssdon 6 6 6 6 —
6 746-040-000 GUArd, ChAIN ...oooiiiiiieeece e 1 1 1 1 0.1
7 222-065-015 Screw M6 X 1.00 X 50 ...ooooiiiiiiiiiiieiiieeeeeeceeeeee e 2 2 2 2 ==
8 746-034-001  WasSher 16MM X 28 X 2 ...cooouviiiieeeeeee e 2 2 2 2 —
9 746-017-000  AdJUSTEF, CAM ittt 2 2 2 2 0.1
10/16  222-083-515  SCrew M8 X 1.25 X 35 ..oiiiiiiiiiiiieee et 4 4 4 4 ==
11 224-081-170  Washer 8mMM X 17 X 2 ....ooioiieeeeeceee et 6 6 6 6 —~
12 228-581-015 Nut M8 X 1.25 €lastiC STOP ....c.eocvviiiiieieceeceeeeeeeeeeeee e 2 2 2 2 —
13 742-005-000 Shock absorber — Girling .......ccccooiiiieieiiiceeceeeeeeeeee e 2 2 2 2 0.1
742-005-001 Shock absorber — S & W ..o optional N/A
14 742-033-000  Collar, SPring/alloy ....oooooveeeeeeeeeeeeee e eee e eeee. 4 d-d A enpd
742-033-001  Collar, spring/sSteel ........occooiiiiiiie e optional N/A
15 742-006-000 Spring, shock absorber 75 Ibs., Girling ......c..c.cccoooeoieiiiiiiiiien, 2 2 2 2 0.1
742-006-001 Spring, shock absorber 88 Ibs., Girling .........ccocoooveieviiiiiiiecienne, optional N/A
16/10 222-083-515  SCrew MB8 X 1.25 X 35 . .oeiiiieiioeeeeeee oot e e eeae e 4 4 4 4 —
17 746-037-000 Spacer, chain guard ..........cccooooiiiiie e 1 1 1 1 0.1
18 222-061-815  SCreW MB X 1.00 X 18 ..oomiiiiiiieeee e 1 1 1 1 —
19 746-038-000 Guide, ChaiN ....ccoooiiiiiiieee e 1 1 1 1 0.1
20 732-301-000 Spring, side Stand .........cc.ooooiiiiiii e 1 1 1 1 0.1
21 746-021-000 Stand, side Weld ......c.ocooiiiiiic e, 1 1 1 1 0.1
22 222-003-515 Hex. cap screw M10 X 1.50 X 35 ..ooiiiiiiiiiiiieiiiieeeeeeeeeee e 1 1 1 1 ==
23 224-001-210  Washer 10mm X 21 X 2.50 ...cooiiieeeeeeeee et 1 1 1 1 —
24 228-501-015 Nut M10 x 1.50 €lastic StOP ......ccceevieeieeieieeiieeeeeeeeee e 1 1 1 1 =
25 746-066-000 Arm, swing Weld ... 1 1 1 1 05






Handlebar MX
Handlebar T NT






HANDLEBAR ASSEMBLY MX-1 - B
ST el =
T % = = o«
ITEM PART DESCRIPTION X X Z2 =2 L
NO. NUMBER = 2 F
1 737-008-001 Lever only, clutch Magura No. HG-2 .......c.ccooviiiiiieeeeeeeeeeeeee, 1 1 s s 0.1
2 737-006-000 Handlebar ... 1 1 s s 0.2
3 737-011-000 Screw M6 x 15 brake and clutch mech. clamp Magura .................... 4 4 s s 0.1
4 737-010-001 Bolt, pivot, complete clutch and brake, Magura ................ccc......... 4 4 s s 0.1
5 737-005-000  Grip, rubber left ZKW ... e 1 1 1 1 0.1
6 741-005-001 Screw, cable adjuster, clutch and brake, Magura ............................ 4 4 s s 0.1
7 224-061-120 Washer, 6mm x 12 x 1.50, flat ... 2 2 s s —
8 228-561-015 Nut, M8 x 1.25 elastic StOP ...cooooiiiiiiiiiee e 4 4 s s 0.1
9 222-552-515  Screw, M5 x 25, switch assembly and stop switch .......................... 2 2 2 2 —
10-11-12 Throttle, stop switch assembly ..o 1 1 1 1 0.3
738-018-000
11 738-018-002  TOp, STOP SWILCR .ooiiiiii e, not a spare part
12 737-004-000  Grip, rubber throttle, ZKW . ..., 1T 1 1 1 0.1
13 737-007-001  Lever only, brake Magura No. HF-2 ... 1 1 s s 0.1
14 737-007-002  Lever only, power brake ..........ccoooovioeioieoeeeeeeeeeeeeeeeeeee 1 1 s s 0.1
15 737-008-002 Lever only, power ClUutCh ............occoooiiiiiie e 1 1o 50 -8 0.1
16 737-002-002 Lever, power brake assembly ... 1 1 s s 0.1
17 737-003-002 Lever, power clutch assembly ... 1 1 s s 0.1
18 737-002-001 Lever, brake assembly ... 1 1 s s 0.1
19 737-003-001 Lever, clutch assembly ..o 1 1 s s 0.1
20 738-021-001  Switch, light front brake ...........cocooiiiiiiiiiceeeceee 1 1 s s 0.1
21 738:0118:001 = MhrotHe R MaAGUras. s s e S S s S optional N/A
22 737-013-000  LEVEI COVEI oot optional N/A

NOTE: S = Special for T'NT spare (option)



8 7 10 1112




HANDLEBAR ASSEMBLY T'NT 5 ‘”,:’ o i
- v = ©
ITEM PART DESCRIPTION X X Z2 Z T
NO. NUMBER = = o
1-2 738-018-000 Throttle and stop switch assembly ..........cccocooiiiiiiiiiiie 1 1 1 1 0.3
2 737-004-000 Grip, rubber throttle ZKW ... 1 1 1 1 0.1
3 222-552-515  Screw, M5 x 25, switch assembly assembly and stop switch ........ 2 2 4 4 0.1
4 737-007-000 Lever only, brake ZKW ... — 1 1 0.1
5 737-002-000 Lever, brake assembly ZKW (items 4, 5, 6, 7, 10, 11, 13, 15) ........ _ — 1 1 0.1
6 738-021-000 Switch, light, front brake ... —_ — 1 1 0.3
7 741-005-000 Screw, cable adjuster clutch and brake, ZKW ..........cccooeiiivini. —_ — 2 2 0.1
3 748-001-000  Tie WEAP 8 oot 1 1 4 4 —
9 737-006-001 Handiebar chromed ..., — — 1 1 0.3
10 224-061-120 Washer, flat 6mm X 12 X 1.50 ..o 1 1 1
11 228-581-015 Nut, M8 X 1.25, €lastiC StOP ...ooiiiiiiiiiiiei e 1 1 1 1 —
12 737-003-000 Lever, clutch assembly ZKW (items 7, 10, 11, 12, 13, 14, 15) ........ — — 1 1 0.1
13 737-010-000 Bolt, pivot, complete clutch and brake, ZKW .........c.cccocoeeiiiiiiin. — — 1 1 0.1
14 737-008-000.  Lever only, ClUTCh:ZKW vvimmmmirmmmmsssmmiossmmrsniss s — — 11 0.1
15 737-011-001 Screw, M6 x 20 brake and clutch mech. clamp, ZKW ..................... —_ — 1 1 0.1
16 737-005-000 Grip, rubber left, ZKW ... 1 1 1 1 0.1
17 738:017-000 - Switeh; handlebar:assembly ..o mmsmmmmmamas — — 1 1 0.3
18 737-009-000 Mirror assembly (left and right) ..o, — — 1 1 0.1
19 737-012-000 Lever, ChoKe ... optional N/A






Cables



Y|

537

7 000-€00-b¥L 84/5 I-XN
200-€00-b¥L 914/G IN.L

PCN e o) -
7 Ll
o _9 .
=a— >
e —
‘ " S )
© LR =)
- = 5 —
g _Y ‘
~ SR .

|
321



CABLES S 28 2
- - (- - [+
ITEM PART DESCRIPTION X X 2 Z w
NO. NUMBER < 2 - F
1 741-001-000 Cable, SPEEAOMELEr ...oocoiiiiiicce et —_— 1 0.1
2 741-004-001 Cable, throttle Magura t0 Bing .......cccccoeouiiioiiiioeeeeeeeeeeeeeee e optional N/A
3 741-004-000 Cable, throttle ..o 1 1 1 1 0.3
4 741-003-000 Cable, clutch (57-7/8" 10NG) w.ooviiieeiieie e, 1 1 — — 02
741-003-002 Cable, clutch (57-9/16" 100G) «.oioviiiieiieeeeeeeeeeeeeeeee e — — 1 1 0.2
5 741-002-000 Cable, brake ... 1 1 1 1 0.1
6 741-011-000 Spring, boot assembly — front brake .............ccoooviiiiiioiiieis 1 1 1 1 —
7 741-009-000 Barrel, front brake cable .........ccccoooiiiiii e 1 1 1 1 —
8 741-010-000 Screw, adjuster front brake ... 1 1 1 1 —
9 741-008-000 Cable, choke — COMPIreSSIiON .......coooiveieiciieeieeeeeeeeee e, optional N/A
10 741-005-002 Adjuster, Cable ... 1 1 1 1 —






Exhaust Pipe
Muffler






EXHAUST SYSTEM

a8 E 8 2 ;

s e ey =

- T = e o«
ITEM PART DESCRIPTION . X 2 Z w
NO. NUMBER = =2 = =
1 387-001-900 Nut 14 20 NC elastic StOP ...ccoecvviiiiiiceececiecree e ereenies 4 4 4 4 —
2 399-901-500 Washer flat 9/32 x 5/8 X 0.060 .......cooiiiiiiieieie e 4 4 4 4 —
3 748-004-001 Rubber MOUNT ..o 2 2 2 2 0.1
4 745-001-000 Asbestos Washer ..., 2 2 2 2 —
5 222-062-515 Screw hex. head cap M6 X 1.00 X 25 ....ccoiiiviiiiiieeceieeee e 1 1 1 1 —
6 224-061-120 Washer, flat 6mm x 12 X 1.50 ..o 1 1 1 1 —
7 224-060-200 Washer, flat 6mm X 20 X 1.00 ........ooiiiiiiiiiiiieeeeeee e 2 2 2 .2 —
8 228-561-015Nut; elastic-stopiNB X 1:.00 ;. L ssiinn s mssmmssmssimsmasiny o sis s 2 2 2 2 —
9 746-077-000 Spacer, shock bracket ........cccooviiviiiiiiiiiiiec IS 1 1 1 1 0.1
10 744-001-000  StEP WASNEI «..oiiiiiiiiceeeeeeeeee et 1 1 1 1 —
11 222-064-015 Screw, hex. head cap M6 X 1.00 X 40 ...c..ooeviiiireieiiiieeeerieee e 1 1 1 1 —
12 T45-003-000  MUTTLEE oo e e 1 1 1 1 0.2
13 740-002-005 Hose clamp, Tridon H.A.S. 16 ..ooiieiiiiiee e 1 1 1 1 —
14 745-008-001  Collar, MUTTIEr ..o e 1 1 1 1 0.3
15 745-006-000 - Packing, MUFHEFE ..o isinmimmessosmmmmeses o 1 1 1 1 0.3
16-17  745-002-000 EXRAUST PIPE ..ooveiiieeiiieeieeee et 1 1 1 1 0.4
17 745-004-000 Heat Shield oot 1 1 1 1 0.2
NOTE: To produce a 175cc muffler from a 125cc muffler requires a section of 4" cut from reverse stinger

as shown in drawing.






Body Parts



GL vl Glvtet 2Lt 6 Ol 68 <L 9 & &




BODY PARTS & .o d
S
R o
ITEM PART DESCRIPTION x X Z2 Z2 L
NO. NUMBER = 2 F
1 744-002-000 Spacer; Tront fender ... i asnsessssnesssens 4 4 4 4 0.1
2 744-026-000 Decal R.H., front fender ... 1 1 1 1 0.1
3 744-025-000  Front fENAEI ...cc.oooeiiiiiiiieee ettt e e ebe e e 1 1 1 1 0.2
4/19  224-060-200 Washer, flat 6mm X 20 X 1.00 ....ccoooviiiieiiiiieiiceeeee e 14 14 16 16 —
5 222-064-015 Screw, hex. head cap M6 X 1.00 X 40 ....coooviiiiiiiiiieecceeeeeeee e 4 4 4 4 —
6 744-026-001 Decal L.H. front fender ... 1 1 1 1 0.1
7 222-062-515 Screw, hex. head cap M6 X 1.00 X 25 ..cc.oooiuiiiiiiieiiiieiieee e 1 1 1 1 —
8 748-005-000 - Spacer, grOMIMET ..........cocseeiimmmm b estimssis i ssiasssioarsamsossonsansss 1 1 1 1 0:1
9 T48-006-000 " GrOMIMET 1riiiisiios oxemmess iminkoss fhestn snnsariasnsnnnsmmsnnss somssssnmn s sesissains sassssmmamsesions 3 3 3 3 —
10 740-006-000  Air box (fiberglass) ... 1 y OO 05
740-006-001  Air box (fiberglass) ... TR | 1 0.5
11 744-045:000 - :STEP DO cusisinit sirrmssmmn msn sonniniinesnmnesssasssnsonspsmmmmnmans s sonsssesnnses cose shas 2 2 2 2 0.1
12 748-010-000 Grommet Spae Naur No. RB-212 ..o 2 .2 2 2 —
13 744-023-000.. Side panel LI . it e amesssnssaisistsss s s o s 13 1 1 1 1 0.1
14 748:016-000" = RUbDEr-WaSRER 1o i oo S a5 s ¥ dne e i 4 4 4 4 —
15 223-861-615 Screw M6 x 1.00 x 16 slotted head mach. .......cccocoeviiiiniiiiiinn, 4 4 4 4 —
16 T44-001-000 ° SEEP WASHEL ... eeeeuenseomnemcsssmmsnssnt o basmses oo s ooy s s oo s 0op F5858 538 1 1 1 1 —
17 746-077-000 . Spacer; shock bracket .....cu:wmms bt s 1 1 1 1 0.1
18 228-561-015 Nut elastic Stop MB X 1.00 .....ocooiiiiiiiiiiieeiiie e 6 6 6 6 —
19/4 224-060-200 Washer, flat 6mm x 20 X 1.00 ..ccoormiimviecinnciir s 14 14 16 16 —
20 748.008-000. Rubber flap, rear TeNder.. ... .. o mmimmmismosmonmamsimasisim i sessss 1 1 1 1 0.5
21 399-900-300  Washer 131 LD, e 7 7 7 7 —
22 390-401-600 Pop rivet /8 X 481 LG ..o 7 7 7 74 —
23 222-061-815 Screw hex. head cap M6 x 1.00 X 18 ...oooiiiiiiiiiiiiiiiieeeeeeeeieee 1 1 1 1 —
25 744-018-001 = ‘Decal L:H:rear TENUEY .. moemsvsmmmmmsmm mmmisss o smmssismm fa i 556 1 1 1 1 0.1
26 T44-017-000 Rear FENAEY oo 1 1 1 1 0.3
27 744-027-000 Spacer, rear fender ... 2 2 2 2 —
28 744-018-000 . Decal R.H. rear FENAET .iuimsvmssemsmswidanssrssimmmmss i 1 1 1 1 0.1
29 222-061-615 Screw hex. head cap M6 X 1.00 X 16 ..cooovriiiiiiiiiiiiiiiiiiiieeee e 2 2 2 2 —
30 TA4:014=000 COVEL, SEAL ...ocoiviii i vosrmsmmrsss s ssssiammmions s as s s s s sasssisssovtansns s 1 1 1 1 0.3
31 744-013-000-  Seat assembly wuiomms s e s 1. 4.1 = 0.1
32 748-001-000  Tie WIFAP 8’ oottt 6 6 6 6 —
33 740-010-000 Retainer — air filter ....ooooiiiiiiiec 1 1 1 1 0.3
34 732-302:000" « Spring; air box FilteFr w...corswsi s s s sass s smemamsdrsshesssyses 3 3 3 3
35 740-007-000 " Al Tilter asSemblY «...oouerniarasssipmmesssasmasss s sosisbo s o amsisssssessssis 1 1 1 1 0.1
36 740-008-000 Frame, air FIlter ..o not spare part
37 748-017-000 Rubber shield, air filter ... 1 1 1 1 0.2
38 744-022:000 * Side panel BH . i nintommmmseiimos s sovesessssssmissves sovs ssssasissmen 1 1 1 1 0.1
39 730:025:000" - WIFE DrOTECTOT DA 1uvieunss s smsiins sronsmousnn sim sos vwees s 56 5580 53 095 M 5.4 505 — — 1 0.1
40 748-026-000 Rubber bumper battery ... —_ — 1 1 0.1
41 744:003-000" NUMDEE PIAtE ....ccciciiiiiviivivomsnisiosmssmmssesmressnessssssmmmmsiiss sissssess s uuseasasss 1 1 — — 0.1
NOTE: To produce a T'NT rear fender from a MX-1 fender,

a 6mm hole must be drilled to secure the taillamp
mount, (item No. 32, electrical section).






Fuel Tank



14




FUEL TANK L 2 v .
S S G o =
RS T — B &
ITEM PART DESCRIPTION X X 2 Z w
NO. NUMBER =isE i
1 732-401-001  O'ring (1aNK CAPY wovovieieieeeeeeeee e, p N . S —
2 744-010-000  Fuel tank Cap ..o e 1 1 1 1 0.1
3 744-006-006 Label — model and Siz€ ...........oooveooeooeeeeeeeeeeeeeeeeeeeeeee —_ — 1 — 0.1
744-006-007 Label — model and Size ............c.cooiiioeoeeeoe e —_ - — 1 0.1
744-006-004 Label — model and Size ...........cccoooooveooeoe oo 1T — — — 0.1
744-006-005 Label — model and Size ...........ocooooeeooeoeeeeeeeeeeee e —_- 1 — — 0.1
4 T44-021-000  FUEl VAIVE ..oooiei e e 1 1 1 1 0.1
5 399-9061-00 Fiber washer 9/32 X 1/2 X 1/16 oo oeeooeeeeeeeeeeeeeeeeeeeeeee 2 2 2 2 —
6 300-5001-00  Screw 1a" — 20NC X 34 LG oovooeeeeeeeee oo oo 2 2 2 2 —
7/9 414-1372-00  Tube (234" 10NG) it Roll of 25 ft. 0.1
8 408-8013-00 HOSE ClamP .oooveiieoeee oo 1 1 1 1 —
9/7 414-1372-00  Tube (23" 1ONG) oo e Roll of 25 ft. 0.1
10 744-028-000  Filter — fUBL oo 1 1 1 1 0.1
11 387-0019-00 Nut a4 — 20NC €lastic STOP ..c.ooviveeeeeeeeeeeeeeeoeeeeeeoee 2.2 2 2 —_—
12 399-0015-00  Flat washer 9/32 X 5/8 X .060 .....cccovevevreeereeeeeeeeeeeeeereeeeereeereereesaens 2 2 2 2 _
13 748-004-001  RUDbEr MOUNt ..ot 2 2 2 2 0.1
14 744-019-002  Fuel tank silk screened w/cap (includes items No. 1,2) ..., 1 1 1 1 0.2






Brake System






BRAKE SYSTEM UN’ "ﬁ n n

- = & = -

T~ ~ ~ SR o

VR o
ITEM PART DESCRIPTION X X Z2 Z2 L
NO. NUMBER 2 2 e e
1 746-039-000 Brake pedal Weld ..........cooooiooeeeeeeoee e 1 1 1 1 0.2
2 746-020-001  Nylon bUuShing ..o 2 2 2 2 0.2
3 228-581-015  Nut M8 x 1.25 €laStiC STOP ....coovoveeieeeeeeeieeeeeeeeeeeeeeeeeoeeeee 4 4 4 4 ==
4 224-081-170  Washer 8mm X 17 X 2 ..ooooiooooeeoeeeeee e 1 i 1 1 —
5 222-082-015 Screw M8 x 1.25 x 20 hex. head ......oocoovooveoooeeoeeee 4 4 4 4 —
6 746-018-000  Pivot mount R.H. ..o 1 1 1 1 0.2
8 746-081-000 Stop adjuster (brake pedal) .....ocooooomooee e 1 1 1 1 0.1
9 743-029-000 Backing plate, front W/inSert ......ccooooooveoeo oo 1 1 1 1 0.3
10 222-063-515  Screw hex. head M6 x 1.00 X 35 ...ooovooeeeoeoeeoeeeeeeeoe 3 -3-3. .3 —
11 224-061-120  Washer 6mm X 12 X 1.50 .......cootiiooiooeeeeeeeeeeeeoeeeeeeeoe 6 6 6 6 —
12 743-039-000 Brake arm, front ..o 1 1 1 1 0.1
13 228-561-015  Nut elastic Stop M6 X 1.00 ..ocoooioioieeoee e g 8.3 -3 —
14 743-026-000 Washer — brake ShOe .........ccoooiiioo oo 2 2 2 2 —
15 222-551-015 Screw slotted pan head M5 X 10 oooooooooiiie oo 2 2 2 2 —
16 746-016-001 Spacer, L.H. axle rear .......ooooooiiieoeeoeeeeeeee e, 4 4 4 4 0.3
17 743-032-000  Brake SO .....c.oooiiiiie e 4 4 4 4 0.2
18 732-303-000  Spring, brake SNOE ........ccooovoiee oo 4 4 4 4 0.2
19 FA3:033-000 5 TEGIMN . vt dst i s i o S s ot s s i s s s snoni e b 2 2 2 2 0.3
20 743-030-000 Backing plate rear .........ocoocoooieoioeee e 1 1 1 1 0.3
21 732-106-000  Felt Sl oo, 2 2 2 2 0.2
22 732-304-000 Spring, brake arm FEar ..........ccoiiiiii e, 1 1 1 1 0.2
23 743-038-000  Brake @rm, FEaAI .......c.occoiiiiiiiieeee e, 1 1 1 1 0.2
24 746-032-000 Barrel — brake rod .......cccooooeooeee e 1 1 1 1 0.1
25 746-033-000  AdJUSTEr NUL oot 1 1 1 1 0.1
26 746-016-003  Spacer, rear backing plate .........ccocoooioiioeee e 1 1 1 1 0.3
27 732-108-000" “"SBAL TG <rcicroen imrensienimssssoonesnsssies s o s 555 555 s RBSS b vo s A B985 r [ I 0.2
28 743-036-000 Rubber CUShION ..o 2 "2 2 2 0.2
29 743-035-000 Bushing, tOrqQUE arm .......ccoooiiiiiioieee e, 1 1 1 1 0.2
30 732-305-000  Spring, brake rod .........ccooiiiiiieee e, 1 1 1 1 0.1
31 228-061-015  NUL MB X 1.00 .o e 1 1 1 1 —
32 746-030-000  Brake FOU ...ocoooiiiiiice e e 1 1 1 1 0.1
33 746-026-000 Torque arm Weld ... 1 1 1 1 0.2
34 746-026-003 Screw 1/2-28 NF X 118 NF FL ..o 1 1 1 1 —
35 743-035-001 Bushing, front torque arm ............cooooiiiiiiio e 1 1 1 1 0.2
36 746-019-000 Pivot mount L.H. assembly ... 1T 1 1 1 0.2
37 413-7015-00 Loctite NO. 242 ..., —_ = - — —_






Wheels,

Rear

and Front.






FRONT WHEEL & 2 1 w» :
= moa=ie
T T = e £

ITEM PART DESCRIPTION X X Z2 Z L

NO. NUMBER = = = =

743-001-002  Front wheel assy 110 9 ..o N R

1 743-019-000  Front hUD oo e 1 1 1 1

2 743-025-000  SPaCe Weld ..oooiiiiiiiiiecee e Tt

3 732-705-C50  Bearing NO. 6302 RS ..., 2 2 2 2

4 T43-027-000  FIANGE .ooooeeeeeeeeeeeeeee et e oo er o sersse s 1 1 1 1

5 223-061-215  SCrew MB X 1.00XT2 oo e 5 5 5 5

6 TA3-012-002  SPOKE BLH. et eestes e e vssss seums s s ot s aenssssessans ermssanss 20 20 20 20

i T43-012-003  SPOKE L.H. oo e, 20 20 20 20

8 T43-014-000 " NIPPIE - ieiivtirtiicisiisonnssusommesunnsesimsmmcssbums commsesomesme s e essmnsensesssas esesssinsasssns 40 40 40 40

9 743-015-000 Rim (chrome steel) ..o 1 1 1 1

10 743-015-002  Rim (alloy high profil€) . ..o Optional

11 743-015-003  Rim (alloy 1ow profile) .....ocoooooiiieeeoeeeeee e, Optional

12 T46-008-000"-"SPacer RiH. .l i fes e st st o e s om s 1 1T — —

13 748-029:000 " GFOMIMIET woviiaesiiiiiniavanimnnnnnsnnssssasssesantossmesserasnisssesessssssnsssstsenssinsiosasissines 10 10 10 10

14 743-009-000 Speedo drive flange ..o, — — 1 1

15 743-041-000  Speedo driVe AT ......ccooiiiiieiieeeee e — — 1 1

16 222-530-515 + 'SCrew - NMBXOI50. X B vviviiimsbuvssiiiseisossasstimssiessnes s s sssenss oo 3 3 3 3 .

17 732-100-000 Speedo drive Seal ..........coocooiioiieeeeeeeee e — — 1 1

18 T43-013-000 " SA1 NOIAET ......conviniieiieericneeeer e s susse s se b siseseey s e s sasesis sines 1 1 — —

19 7321012000 S eal l S e b e e SRt 1 1 — —

20 743-022-000  RimM TINEI oo e e, 1 1 1 1

21 TAZ0000007 TUBE: otmeno ot B ewsios st s b4 s o b s ey oS s 55 1 1 1 1

22 T43-007-000 v TIte. civivdstoviesbivnnnbnima ittt gt PR e —_ — 1 1

23 T43:052:0027 BiIOCK ol iiin i s il vom enionn st e dles it oo st e e st 1 1 1 1

24 224-T81-140  LOCK WASRET .ooeiiiiiietee et evs e s aa s e s s et 1 1 1 1

25 228-081=015" INUT. 1o st iiime s sim st s aiie tromme s b bt e cdFose oo e somse b e o 1 1 1 1

26 TABD0T00T. | T .enenemmansmmsonmnsmsssoion s oo mcssnis s G st suimss it e s ssmasan e siss e s sy et 1 1T — —






REAR WHEEL 'g_ E o :
- v = = o«
ITEM PART DESCRIPTION X X Z2 2 28
NO. NUMBER = 2 - F
743-002-004 Rear WheEel aSSY 1 10 7 ..oooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1 1 1
1 TA3-040-000: Bear MUD e i i oot oo s s s esh 55550555 s sms s s om e wai as e e 1 1 1 1
2 732-706-000 Bearing NO. 6303 R.S. ... 2 2 2.2
3 743-025-001  Spacer WeldMENt ........c.cvoiiieeeeeeeeeeeeeee e 1% 4 1
4 743-012:000 . SPOKE Bl ... e ssiisies sty en i Siastamemms oot v e vemansi s e e ST Y 20 20 20 20
5 T43-012-001  SPOKE L H. oottt te e e esetaess e e assusaessseeasssneesesseresnsaneens 20 20 20 20
6 TATDHA-O00 . NIDPIE. it oo otttk seistos S o sl bt g sl 40 40 40 40
7 743-016-000 Rim (Chrome StEEI) .....ooiiiiiii e 1 1 1 1
8 743-016-002 Rim {alloy high profil@) ......c.cooooioieeeeeeeeeeee et Optional
9 743-016-003  Rim (alloy 1ow profile) ..o Optional
10 743-043-001  SProckel 48 T ..ottt e st s et e eeee e s eeae s 1T — 1 —
TA3-043-009 - 2SPrOCKEE A2 T .o cisiisens s oo ats oos s smead e s oos s sl ety s 1T - — —
TA3043:003% 28 ProCKet B0 T, e diasett tinonssenosiocbin s o eebbeemmess e e RS S SIS i s e _ = — 1
T43:043-000  'SProCRET A4- T it imrerde vy sssibstrssssss s s nmomasassomes s svini ons soansst Optional
TA3-043-002 - ~SProChet A8 T  iiiciiiivsiisiivmoissmnmmsnss sons soomssvenssis'ssssssdons iusivssssssesins Optional
43043008 OPrOCKE T D2 Tl i sichnrionsancansbarorssssmsons bt s SR at f e neimmosms s oo o st Optional
T43-043-000 SPEOCKEL 54 T oo iiiecsvesseissessssintssostsisensanmonsssassrsssenssssssasasssesssmassss Optional
T43-043-006  SProCKEt 56 T .ooeoiviiiieieeieceeeeeeee e Optional
11 743-042-000 SCreW M8 X1.25 X 45 ...eneoiiieeeeeeeeeee e e e e e e e e e e 6 6 6 6
12 224-081-170  Washer 8mMm X17 X 2 ....ccoooiieioeeeeeeeeee e 12 12 12 12
13 228-581-015  NUTL ElaST M8 X 1.25 ..ot ee e e enseee e 6 6 6 6
14 T48-029-000  GrOMIMET .ooiieeiiieeee et e e e e e eae e s e eeaen 10 10 10 10
15 132:102:000. 0B Al 1 oo fhsme i 5ot i i o e S b i TSR RS e et 1 1 1 1
16 T43-037-000." (COVEF ticuieisissomnsmurmmmmnianiossyn imsssboss sises 55585 55 omme soese mawwstsods S asenmssn a8 ass 1 1 1 1
17 T32- 1042000 0 COBAL i et steiisins: 55 Sone beesemedom e sosss sEak o e SR Es Somrenrsen st o ame s 1 1 1 1
18 T43-021-000  RiM LINEE oooeeeieieeceeeeeeee e e e ane 1 1 1 1
19 7 00 0o V] o e S P S e SO O e 1 1 1 1
20 T43:052-004 1 -BIMILOCK 11 ciniimms crossniotimnnn iosmen svensses siones siess s s S5 S s e wes s e oo 2 2 2 2
21 TA3-006:0005 0 THRE e, o S v s it i s oo S —_ — 1 1
22 224-781-140 Lock Washer SmMIM ..o IR B, I
23 22808120055 NN i ciiiimiinns et o st et g s 558555 05555 e oo e e s s o 2 2 2 2
24 T43:006-00 T TIEE forii e i o o e s o om s s e SRS v st 1 1 — —
25 T43-004-000  REAI @XI€ ..ooveoeiieieeieeeeeeeee e et ee et e e e e e s aneeenaan 1 1 1 1
26 746:035:-00r SSNUE Timd el m v 2 e s L e 1 1 1 1
27 T46-016-000 Spacer R.H. ..o e e e e e e e 1 1 1 1



D

222 METROLITHO INC-SHERBROC



(o D






